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Ilepexaax ykpaiHCBKOIO MOBOK, ABTEHTHYHICTH o PeecTpaniiiHoro nocBixyeHHst
SIKOr0 MiATBEpPA’KEHAa YNOBHOBAXKEHOK 0¢00010 Ne Bil p.
3asBHuka (SIBopchka T.FO.), indopmauii mnpo

3aCTOCYBAHHS JiIKapCHKOro 3acoly

JIncrok - Braaanm: Indopmanisi 1iist KopueryBaya

AJIBEMT 250 OJI mOpoIIOK i pO3UMHHMK 7S PO3YMHY A7 iH’ €Kit
AJIBEMT 500 OJ] mopomoK i po3unHHMK A pO3YMHY IS iH’ €Kit
AJIBEUMT 1000 OJT nopomox i PO3UMHHMK JUI PO3UMHY IS iH €Kil
AJIBEUT 1500 OJI mOpomIOK i po3YMHHMK T PO3UMHY IS iH’ €KL
AJIBEMT 2000 O] MOPOIIOK 1 PO3YMHHUK [UISl PO3YUHY [UIs iH €Ki
AJIBEWT 3000 OJ] mopomoK i po3YMHHHK 1118 PO3UMHY 714 iH’ €Kil

OxkTokor anbda (pekomOiHaHTHHI moackkuit pakrop VIII sropranHs)

IIpounTaiiTe yBaskHO BCi NMYHKTH HbOr0 BKJAJUINY, Mepull HiXK PO3MOYAaTH 3aCTOCOBYBATH
npenapar, Tak sik TYyT MiCTHTbcsl BaxJ/JuBa iHgpopManis ais Bac.
- 30epiraiiTe 1eH TUCTOK-BKIaAUIL. MOXKIMBO, BaM JIOBEIETHCS MPOYUTATH 11 LIe pas.
- Sxmo y Bac € sxi-HeOyap 10JaTKOBI NMTaHHs, 3BEPHITHCS 10 CBOTO Jikaps abo dapmaieBTa
abo mMezcecTpH.
- llei mpenapat Oyn0 npu3HaueHO TiNbKMU A71s Bac. He pamaiite ioro inmmM. Ile Moxe
HALIKOJUTH 1M, HaBiTh AKLIO O3HAKU XBOPOOHU Taki Xk, K y Bac.
- Sxkmo BU BUABUIM Oyab-aKi NoOiuHi edekTH oOroBopiTh I1X 3 BalIUM JiKapeM abo
dapmaneBToM abo MezacecTporo. Brmovaroun Oynab-sKi MOXJIMBI noGivHI edekTH, mo He
nepepaxoBaHi B JaHoMy iHpopmauiiHomy aucTky. Jlusuce ITyHkT 4.

IITo B nbomy BrJIaIHII

1. II{o Take AJIBEMT i aa woro Bin 3aCTOCOBYETBCS

2. 1llo moTpi6HO 3HaTH, mepu Hix 3acTocoByBatH AJIBEMT
3. sk 3acrocoByBat AJIBEUT

4. MosxnuBi no6iyHi epeKkTu

5. SIx 36epiratu AJIBEWUT

6. BmicT ynmakoBk# Ta iHIoi indopmartii

o Take AJIBEMT i 151 woro BiH 3acTOCOBYETBCS

AJIBEWT Mictuth Aif0uy pedoBHHY OKTOKOT anb(a, peKOMOIHAHTHHH IH0ACHKHii ¢daktop VIII
3ropTaHHs, OTPUMaHMH 3a J0NOMOroro TexHoorii pekom6inanTHoi JIHK. ®akrop VIII HeoOXigHumii
IUIsl YTBOPEHHsI 3TYCTKIB KPOBI i 3yTUHKH KPOBOTEYi.

V mnauieHTiB 3 remodinmiero A (BpomkeHuM jaedimurtom daxropa VIII) Bin BigcyTHil ab6o He
(G YHKLIOHYE HaJIeKHUM YUHOM.

AJTBEWUT 3actocoByroTh Asis NiKyBaHHA i MONMepeKEHHS KPOBOTEY Yy Mali€HTIB ycix rpym 3
remo(iniero A (crnazkoBe NOPYLIEHHS 3rOpPTaHHs KPORBi, BUKJIMKaHe BiacyTHicTio daktopa VIII).

AJIBEWT BurotonsioTs 6e3 noaasanHs OiKa JIXOAMHH i 61/1Ka TBAPUHHOTO MIOXO/UKEHHS, B YChOMY
BUPOOHMYOMY TPOIIEC.

2. Illo noTpi6Ho 3HaTH, Nepi Hik 3acTocoByBaTH AJIBEMT
He 3acTocosyiite ATBEHT
- JSlxmo y Bac anepris Ha OKTOKOr anb(da, abo 10 OyAb-SKOro KOMIIOHEHTY npe )
NepepaxoBaHuX B po3iii 6).
- JSxwo y Bac anepris Ha 10 Oijka MuLIel abo XOM'SIKiB.
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SIKIO BM HE 3HA€Te TIPO LI, 3BEPHITBCA A0 CBOTO JIiKaps.

IonepemkeHHs i 3an00iKHI 32aX01H

[IpoxoHcynbTyliTecs 3 Baium niKapeM Tepll HiX 3aCTOCOBYBaTH AJIIBEUT. Bu noBuHHi
TIOBiZIOMMTH CBOTO JTiKaps, Ko By monepenko TiKyBanucs npenaparamu daxropa VIII, ocobiauso
a0 By po3pobumm iHriGiToOpH, TaK K TaM MOXe OyTH G111 BUCOKUI PU3HUK, 11O 1€ TTOBTOPUTHCA
me pas. IHribitopu GIOKYIOTh aHTUTiNA MPOTH daxropa VIII, ne npussomuth OO 3HMKCHHA
e(heKTUBHOCTI AJIBEWT i 3ano6irae KOHTPOMOBAHHIO KpOBOTeUi. PO3BHTOK iHriGiTOpIB € BIIOMUM
yCKJIaJHeHHsAM Tpy JikyBaHHI remodinii A. Skmo kpoBoTeda HE KOHTPOJIOETHCA 3 AJIBEMT,
oJ[pa3y MOBiJIOMTE CBOTO JIIKApsI.

IcHye pizKicHa MOMJIMBICTH TOTO, IO BH MOXKETE BiadyBaTH aHa(iNaKTUYHY PEaKuilo (Baxka,
panToBa ajepriyHa peaxiis) Ha AJIBEMT. Bu noeunHi OyTH NOBiOMJIEHi MpO paHHi O3HAKM
alepriuHMX peakiliii Taki K BMCHII, KPONHB'SHKA, MOsBa nyxupis, cBepOiX, HaOpAK ryd i sA3uKa,
TPYJHONII AMXaHHS, XPUIH, BAXKKICTh Y TPYSX, 3arajibHe BiUYTTS HE3Ty’KaHH:, 1 3aaMOPOYCHHS.
[li cMMNITOMH MOXKYTh OyTH paHHIM MOMEpeKEHHAM aHa(iTaKTUIHOrO IIOKY, MPOSIBU SIKOTO
MO3KYTb TIPOSIBIISTHCH BKJIIOUATH pi3Ke 3aaMOpOYEHHs, BTPaTy CBiZIOMOCTI, 1 YTpyAHEHE qUXaHHS.

KO BMHMKHE SKHHA-HeGYIb 3 UMX CHMITOMIB, iH(Y3il0 MOBMHHO HeraiHo 3ymMHUTH. Baxki
CUMITOMH, BKTIOYAIOYH YTPYIHEHHs [MXaHHA 1 HENpUTOMHICTh, BHMAraioTh HeraiHoro
TEPMIHOBOI'O JIKYBaHHS.

Pozeumox @axmopa VIII inzibimopis y nayicnmie

Sxmo pisenb daxropa VIII Bamoi niaasmMu He 10Csrae O4iKyBaHOTO piBHS, a00 AKIIO KPOBOTEYA HE
aJleKBaTHO KOHTPONILOBaHa, MNpH 30iblIEeHHI HACTYMHOI J03H, CIIil 3amiZio3pUTH TPHCYTHICTH
inri6itopie dakropa VIII. HasBricTs inriGitopis dpakropa VIII Gye nepeBipSTHCs BalMM JIiKapeMm.
Slkuio y Bac posBuHyaucs iHriditopu daxropa VIII, MoxmmBo, Oyne norpibHa OinblIa KibKICTh
AJIBEWT 1m06 KOHTpOJIIOBAaTH KpoBOTedy. SIKIIO 1 1032 HE KOHTPOIIOE Ballle KPOBOTEHY, Jikap
MO’Ke PO3IJIHYTH MUTAHHA PO BUKOPUCTAHHs iHWIOrO mpenapaty. He 30iIbIIYHTE CyMapHy J03Y
AJIBEMT, mo6 KOHTpOOBaTH KpoBOTEdy Oe3 KOHCYJIbTALl 3 JIIKapeM.

JiTH i miaTiTKH
TepepaxoBaHi [oNepe/uKeH s i 3an00KHI 3aX0U /10 3aCTOCYBaHHs JUIA I0pOC/IHX i mite#t (Bix 0 oo
18 pokiB).

Inwi Jdikapebki 3acoon i AIBEHUT
TToBizoMTe CBOrO JiKaps, SKIIO BU NPUAMAETE, OCTAHHIM 4acoM NpuiMany abo MOKeTe NpuiMaTi
Oy1b-sKi iHILI JIIKH.

BaritHicTh i roqyBaHHs rpyaao
Skmo Bu BaritTHa aGo X ToJAyeTe TPYAMIO, AyMaeTe, IO BarirHa abo IaHyeTe 3aBariTHITH,
sanuTaiiTe y Bamoro Jikaps npo 3acTepeskeHHs Nepul HiXX 3aCTOCOBYBATH Npenapar.

BnJMB HA 31aTHICTH KepYBaTH aBTO a00 iHIIMMH MeXaHi3MaMH
AJIBEUT wHe BrsiMBae Ha 3]aTHICTb KepyBaTHu aBTOMOOLIEM a00 Oyab-IKUMM IHIIMMH BaKKHUMH
MeXaHi3MaMH.

AJIBEMIT micTuth HaTpiii
Ipenapar mictuth 0.45 MMonb Hatpito (10 mMr) B oaHOMY ¢nakoni. Jlo yBarv maui€HTIB 110
3HAXOIATHCSA Ha KOHTPOJIbOBaHIM Ji€Ti HATPIIO.

3. Sk 3acrocoByBaTH AJIIBEUT
Bama Tepamis NOBMHHa OyTH CIIPSMOBaHa JiiKapem 3 JOCBiIOM B JOTJIsA A1
remoginicro A.
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Bam nikap po3paxye Baury no3y AJIBEUT (y Mixxnapoanux oguHMLEX a60 MO) inauBiayansHO 10
Bamoro CTaHy Ta MacH Tijia, a TAKOX BUKOPHUCTAHHA s MPOINaKTHKK M JIKyBaHHs KPOBOTEM.
YacroTa BBeleHHs Oyjie 3a/ie)KaTH BijJ TOT0, HACKLIbKH AJIBEUT edextupnuii y Bamomy Bumaxy.
SIx mpaBuIIO 3aMicHa Tepariis 3 AJIBEUT ue noBrotpusaie JTiKyBaHHS.

3apk¥ TpHiiMaiiTe MperapaT TOYHO TaK, K Mpomucas jikap. OGroBopits ue 31 CBOIM JliKapeM,
K10 BU He BIIEBHEHI.

Jo3yBaHHs 15 npocbmaKTnKn KpoBOTEY

3puuaiina 103a Oyae Bin 20 10 40 MO oktokor anbha Ha Kiorpam Macu Tina, IO BBOAMTECS 3
inTeppanom Bix 2 10 3 aHiB. IIpoTe, B esAKMX BUNAIKaX, OCOOIMBO Y MOJIOIMX Nali€HTIB, MOXKYTh
6yTi HeoOXimHi 61kl KOPOTKI IPOMIXKKH Yacy abo Gilbll BUCOKI J03H.

Jlo3yBaHHsl /151 TIKYBaHHSI KPOBOTEY
J103a OKTOKOT alb(ha po3paxoByeThCs BiAMOBIAHO 10 MacH Tina i piBus Paktopa VIIL
Koediuient pisnis ®axtopa VIII 6yae 3anexkaTu Bill TAKKOCTI i JoKaizawil KpOBOTeHI.

| losa OJI=maca Tina (kr) x 6axanuit dakrop VIII ninumenns (% Bia HopMasibHOrO) X 0.5 l

V HaBejeHiil HHKue TaGIHILI cXxeMa piBHIB MiHiManbHOTO piBHA dakTopa VIII B kpoBi. ¥V BUNAIKY 3
nepesiueHMMH BUNAAKaMy remoparii, aktueHicTs ¢paktopy VIII He mOBMHHA OMYCKAaTHCS HMXKYE
3aaHoro piBHA (y % BiJl HOPMAJIBHOTO) MPOTATOM BiIOBIHOTO TIEPIOAY.

Ipy meBHMX OGCTaBMHAX, OiblIa KiTbKICTh, HDK po3paxoBaHa MOKe 3HaZOOMTHCA, 0CcO0JIMBO Y
BHMIAJKaX iHriGiTopa Npu HU3KOMY THTPI.

Sxmo y Bac € BiggayTTs, 1110 edexrt AJIBEUT HemocraTHiH, 3BepHiThCs 10 Bamoro nikaps.

Bam stikap Gyjie BMKOHYBaTH BiAIOBiaHi nabopaTopHi TecTd, OO MEPEeKOHATHCH, WO y BaC €
anexsatuii paktop VIII Ha neHux piBHsX. Lle 0cOBMMBO Baj#UIMBO, AKIIO y Bac Oyiu cepiozHi
omeparii.

3acTocyBanus y airei i migaiTkis (Bix 0 1o 18 pokis)

PekoMeHpalii 1010 J03yBaHHs I JIKYBaHHS KpoBoTeH, HaBeJleH] BHIIE, OJHAKOBI /Ui AiTeH i
nopociux. Jns npodinakTukk KpoBoTey B AiTei y Bili g0 6 pokis, no3u 20 10 50 MO Ha kinorpam
MacH Tina 3 iHTepBajioM Bix 3 nm0 4 pasiB Ha TWKIEHb. BBeaeHHs AJIBEWUT vy nireit
(BHYTpIIIHHOBEHHO) He BiAPI3HAETBCS BiJ BBEJEHHS 1A MiAniTKiB. LleHTpanbHuil BeHO3HMH
npuctpiii (CVAD) MoKe CcTaTH HEOOXiJHMM, OO NPOBOAMTH HacTi iHdy3ii daxtopa VIII
npernapary.

Cuooci6 i mJIsiXu BBeIeHHs

AJIBEMT 3a3Buuaii BEOAATH Y BEHY (BHyTpuquoseHHo) Bamum mxapeM ab0o MececTpolo.

B a60 XToch iHmmii Takox Moxke BBoauTH AJIBEWT in’exuiitHo, ane TifbKK Mic/s MPOXOIKEHHS
HaJIEKHOT MiAr0TOBKHU. JleTalbHy IHCTPYKIIiIO A7 CaMOCTifiHOro BBEA€HHA Bu MOXKeTe oTpuMatu y
KiHIIi 1aHOTO JTUCTKa-BKJIaJAUIIA.

SIK1I0 BH 32CTOCOBYETE A,ZIBEI71T OisIbIe, HK MOTPiIOHO

3apxau npuiimaiire AJIBEUT BianoBimuo 10 Toro, sk NpU3HAYHB aikap. SIKIo BUHUKIM Oy/Ib-sKi
CYMHIBH, 3BepHIThCsI 10 Jtikaps. Skuo Bu BBeu Ginblue AJIBEMT Hixk peKoMeH/10BaHO, TIOBi10MTe
CBOTO JIiKaps K HaWIUBUALIE.

SIxmo Bu 3a6y.m npuiinsta AJIBEUT
He npuiimaiiTe no/IBiiHy 103y, 06 KOMIEHCYBaTH IIPOIYIICHY iHAMBIAYyalbHY 103Y.

[TPOZIOBXKITS 3 HACTYIHOIO HEPrOBOTO 3aCTOCYBAHHS i MPONOBKYHTE B peryIipHu
PEKOMEH/IOBAHHX Baiuum nikapeM. 5

SIkmo BM NPHIHMHHTE 32CTOCOBYBATH AJIBENT
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He npurnmnsiite 3actocysanns AJIBEMT Ge3 xoncynbraii 3 Bamum sikapem. fkimo y Bac € Oynp-
AKi J0IaTKOBI TMTAHHS, IO CTOCYIOTbCS 3aCTOCYBAaHHs JaHOTO Npenapary, 3BEpPHITBCS 10 CBOTO
niKaps.

4. MoxauBa no6iuni peakuii
Slk i Bci mpemapaTH, MOKYTh BHKJIMKATH NOGIYHI peakuii, Xo4a He y BCIX.

V pasi BAHUKHEHHs BaXKKHX alepridHux (aHa(bmaKTman) peaxuiH, NPUIHHHTH iH'exwii HEeranHo.
Bu noBMHHI HeraiiHo 3BepHyTHCA 10 Baworo nikaps, skino Bu maete 6y sxi nepepaxopani paHimie
asleprivfi peaxiiii:

—  BHCHII, KPOIIMB’ SHKa, yXUPIIi, FeHepai3opaHuii CBepOIK,

— Ha0Opsk ry0 i s3uKa,

—  yTpyAHEHe IUXaHHs, XPHUITH, BAXKICTb Y TPY/sX,

— 3arajibHe BiAUyTTs HE31Y KaHHs,

— 3amaMOpOYeHHs 1 BTpaTa CBiJIOMOCTI.

Cepiio3Hi CUMIITOMH BKIIOYAKOUM YTpYJHEHE JMXaHHs i (Maiike) BTpata CBiJIOMOCTI, BUMAraroTh
HEraifHOro eKCTPEHOrO JIKYBaHHA.

Pinko BiAMivanauch HECTIPUAT/IMBI BUMAAKH, TiNepuyTIMBOCTI, BKIKOYAIOUH!

[eHepaltizoBaHy Ta 3BMYaiiHy KPOIMB'SHKY (BHCHIT Ha IIKipi 3 CHIBHHM CBEpOIiHHAM i Xpuy,
SHUIKEHMH KpOB'SHMH THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, IIBMJIKE CEpUEOUTTS, BAXKI peaKLil
rifepuyTIMBOCTI, O MOXKYTh MPU3BECTH A0 TPYJAHOWIIB MpH KOBTaHHI i/abo AMXaHHI, YepBOHE
onyxuie 061m494s Ta/abo pyku (aHadinakcis).

3arasabni no6iuni epexrn (MoxyTh BHHHKHYTH B 1 3 10 11rozeii)

Iari6itopu ®@akropa VIII, ronoBHuii 6ib, TMXOMaHKa.

Piaxicui no6iuni epextn (MoKyTh BUHHKHYTH B 1 3 100 Jsirozeit)

3anmaMOpOUEHHsl, TPUII, BTpaTa CBiZAOMOCTI, HE HOPMaJbHE CEpLEOHTTS, YepBOHI CBEpOIISYl IIMIIKH
Ha IIKipi, JMckoMOpT y TpyaHiii kiitwi, cuHenmp y Micui iH’exuii, cBepOiK, NiABHILEHE
[OTOBH/IICHHS], HE3BMYHMI NPUCMAK y poTi, Gib y ropii, MirpeHb, IOripIeHHs nam’sTi, 03HOO,
niapes, HyJ0Ta, O6TIOBaHHS, 3auMIlKa, iH(eKuil miMparnunux cyauH, G7iicTs WKipH, 3amaneHHA
Oueif, BUCHII, IiZBUIIEHA MITIMBICTh i HAOPAKH HIr, 3HUKEHHs BiIICOTKY YEpPBOHHMX KITHH KpOBI,
36iIbIICHHS YePBOHUX KIITHH KPOBI, G116 Y BEpXHiil UaCTHHI )K1BOTa a00 Y HMKHIH YaCTHHI IpyAHOT
KJTITKH.

106 s3ani 3 XipypeiyHUMU 6MPYYAHHAMU

Karerep-acomiiioBani iHeKuil, 3HMKeHHs KiTbKOCTi epMTPOLMTIB, HaOpAK KiHLIBOK Ta Cyrolis,
TpHBaNa KpoBOTeYa Mic/ls BUAANEHHs ApeHaxKy, 3HuKeHHs piBHa Pakropa VIII i moct onepauiiina
remaroma.

IToe si3ani 3 yenmpanvrum eenoznum npucmpoem (CVAD)
Katerep-acouiiiopani iHdexuii, cucremui iHdeKuii i TokanbHi TPOMOM y Miclli BBEJICHHS KaTeTepa.

IToGiuni edeKTH 3 HEBIIOMOIO YACTOTOIO (4ACTOTA HE MOXKe OYTH OlliHEeHa 32 HAsSBHUMMU [IaHUMM)
NOTEHIIHO HeOe3meuHi U KUTTA peakuil (aHadinakcil) M iHWI ajgepriudi  peakuii
(rinepuyT/IMBICTE), 3aralibHi po3iaay (BToMa, HeECTaya eHeprii).

JonatkoBi nobiuni edpexTn y airei
1, HiX PO3BUTOK IHriGiTOpa Yy MONEpeHbO HEe JIKOBaHMH JiTeH (PUPS) KaTeTﬁp‘HQB 3aH1
YCKJIaJIHEHHs, He MalOTh BIKOBHX BiZMIHHOCTEH y noOiuHuX edexTax
JOCIIIPKEHHSIX.
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3BiT npo noGiuHi epexTH

SIKIo BY BUABMIM OGIUHi edyeKTH, 3BEPHITHCS 10 CBOTO JliKaps. Briroyaroyn CTOPOHHI eEKTH, 1O
He BKa3aHi y JaHOMY JIMCTKY-BKjiaaumi. Bu TakoxX MOXeTe noBigomasTH MoGiyHi edexTu
Ge3mocepeHbO uepe3 HAL[OHAIBHY CHCTeMY 3BITHOCTI, TepepaxoBaHy Yy Jomatky V.
TToBinoMsroun npo noGiuni epext Bu MoxkeTe JTONOMOITH 3abe3neunTy Oinpine iHGopMaLii Ipo
fe3neKy JaHoro npemnapary.

1. Sk 36epiratn ATBEUT
36epiraTi mpenapaT B HEJOCTYMHOMY JUIA AiTel Mic.

He 3acTOCOBYBATH MpENapaT MicJis 3aBepLICHHs TePMiHy NPHAATHOCTI BKa3aHOTO Ha YIaKOBII.
JlaTa 3aKiHY€HHs TepMiHy NPUAaTHOCTI TPUBAE 110 OCTAHHBOTO AHS MOTOYHOTO Micsug.

36epirati B XonoauIbHUKY (2°C-8°C).
He 3amoposKyBaTH.

B Mesax TepMiHy NpuaaTHOCTI mpenapary Bu Moxere 36epiraTy #oro mpu Temnepatypi 10 25°C
mepesl BUKOPUCTAHHSAM TIPOTATOM Mepiofy 10 IIECTH MicsiiB. B 1bOMY BHNAAKy, i JIKH
3aKiHYyeThCA B KiHLL BOr0 6-MiCAYHOrO Mepiofy abo CTPoKy TIPUIATHOCTI, 3a3HAaY€HOTO Ha (IakoHi
NPOJYKTY, 1O HacTaHe paHilte. By/ib acka, 3anuiiTh KiHelb 30epiranHs 6 MicsLiB IpU KiMHaTHIHA
TemIlepaTypi Ha YTaKoBLi npenapary.

He noBepTaTu B XOJOJWIBHUK TTic/1s 30epiraHHs npu KiMHaTHIiii TemIepaTypi.

36epiraTi y KapTOHHi# KOpOOLL 3 METOIO 3aXMCTY Bill CBIT/IA.

JlaHuii mpemapar NpPU3HAYEHWH JUIS OJHOPA30BOro BMKOPHCTAHHA. 3acTOCOBYBATH Iperapat
IPOTATOM TPHOX I'OJIMH MIC/Ist PO3BE/ICHHA.

TepMiH IPUIATHOCTI BKa3aHHii Ha KapTOHHil yraKkoBLi micis abpesiaTypu «Exp.»

He ukupaiite 6y/Ib-siKi penapati yepes cTiuHi BOIM a60 3 MOGYTOBUMH BiIXOAMH. 3anuTaiite y
Bamoro (apmaieBTa SK yTHI3yBaTH Ipenapar skuii Bu He BHKOPHCTAIH. Lli 3axoau MOXYTh
3aXMCTUTH HABKOJIULIHE CEPEIOBHIIE.

6. Bmict ynakoBKku Ta iHma ingopmanis

o mictuts AJIBEUT

- Jlitoya pedoBMHAa OKTOKOI aib(a, (JHOACHKMHA (AKTOp 3ropTaHHs kpoBi VIII BUroTOBICHHUI
pexom6inantoo JJHK Texnonoriero). KoxeH ¢iakoH 3 HOPOLIKOM mictuth 250, 500, 1000, 1500,
2000 yu 3000 O] oxToKOT anbda.

- IHIIi peyOBMHM: M@HIiTOJN, HATPilO XJOPHU/, TICTHINH, Tperanosa, KaJIbLIiI0 XJIOpUJ, TPOMETAMOJI,
nosicop6ar 80 i ryTaTioH (BiAHOBIEHHUH).

PosunHHEK (iakoH: 5 M1 cTepuiizoBanoi Boau ans in'exuiit BAKCJIDKEKT 1L

Sk surasgaec AJIBEUT i BMmicT Hioro ynakoBkH
AJIBEWT npencrapnenuii y BUrsi 6i10ro myxkoro nopowky. ITicis po3seients, po3iu YUCTHIH,
TIPO30pHii i BUIbHHI BiJl CTOPOHHIX AOMIIIOK. KOXKHa yrakoBKa MIiCTHTB TIPUCTPIl U1 pO3BEIEHHS.

BiacHuK peecTpaniiiHOro NocBiI4eHHs
bakcrep AI'
Inpyctpimrpacce 67
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A-1221 Bigenb

Bupob6Hnk:

Bakcanta benmxiym Manydextypinr CA
BynbBap Pene Bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

Byabeap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst 6y b sKOT iHpOpMALLii o0 JaHOTO JTiKapchKOro 3acody, 3B sKIThCs, Oy/ib Jacka, 3 MICLEBHM
IpeICTaBHUKOM PEECTPaLlifHOrO NOCBIMYEHHS.

JIMCTOK-BKJIAHII B OCTAHHE 0YJIO MEeperjasiHyTo

JletanbHa inopMallis Ipo ueii ikapchkuil 3aci6 gocTynHa Ha caiTi €Bporencbkoro MeauyHoro
AreHcTBa http://www.ema.europa.eu.

IncTpykuisi 1Jisi IPUTOTYBAHHS | BBEJCHHSI

Ci1ijx 1OTpUMYBATUCS TEXHIKU aCENTHKU TIPH HpHFOTYBaHHi pO3YMHY Ta MPU BBEJICHHI.
BukopucToByiiTe JIAIIE CTEPUII30BaHY BOAY /U1 iH’€KLIiH Ta IPUCTPii A7 pO3BE/CHHA Ta
NPUTOTYBAHHS PO3YMHY, IO JOJAETHCSA O KOKHOI YIIaKOBKH AJIBEMT. A}IBEI/IT HE MOBUHEH
3MilyBaTUCh 3 IHIIMMHU TpenapaTamu abo po3YMHHHUKaMH.

CyBOPO PEKOMEH/IYETbCS PEECTPYBATH KOXKHMIA Yac BBEJIEHHS, Ha3By i HOMeEp naprii.

IHcTpyKuis 11 po3BeJeHHSs
e He 3acTocoByBaTH miciist 3aKiHYEHHs TepMiHy IPHIATHOCTI BKa3aHOi Ha YIAKOBIII.
e He 3acrocroBysaru 3aci6 BAKCJDKEKT II sixmio kpuika Giictepa MoukokeHa ado €
03HaKH TOPYIIEHHs LiTICHOCTI i3 MO3HAYKO: (I03HAYKa).
e He 3amMoposKyBaTH pPO3YMH MICIIs PO3BEAECHHS.

1. Skmo npenapar 30epiraBcs B XOJIOAWIBHMKY, Bi3bMiTh AJIBEWUT nopomok i ¢iakonu 3
PO3YHMHIMKOM 3 XOJIOAWIBHHUKA | HeXall BOHH JOCATHYTE KiMHATHOI TemrneparypH (6auseko 15
*Ci23°C).

2. PerenbHO BUMHITE PYKH 3 MUJIOM 1 TETJIOK BOJOKO.

3. Bupganite KpHine4ky 3 GIaKOHIB 3 IOPOLIKOM Ta PO3YHHHHUKOM.

4. OumcTiThb NpoOKM 3a JOMOMOIOI TaMIOHIB 3i cmupToM. IlocTaBre (IaKOHM Ha IUIACKY
MIOBEPXHIO.

5. 3HiMiTh 3axucHe NOKpUTTS 3 ynakoBku npucrocyBanHs BAKCJDKEKT II, He Topkaroyuch
BMmicTy ynakoBku (Mai. a). He suitmaiire BAKCJDKEKT 1II 3 ymakoBku.

6. IlepeBepHiThb YNMAakoBKY 1 BCTaBTe MHPO30pMil NIacTHMKOBMH 3yOeub y mnpoOKy duakoHa 3
pO3UMHHMKOM. Bi3pMiTh ymakoBky 3a kpait i 3mimiTe ii 3 BAKCJIDKEKT II (man. b). He
puansiite cunii kosnadok 3 BAKCJIDKEKT II.

7. Jlna po3BeleHHS BUKOPUCTOBYIOTH TiJIbKM CTEPHJIBHY BOAY I iH €KUiA 1 MpHUCTpid 1A
po3Be/ieHHs, 10 mnpexacraBieHuil B ymakoui. IlepesepHite cucremy 3 BAKCJDKEKT II,
MpHEHAHOTO 10 GIaKOHY 3 PO3YMHHUKOM TaK, 1100 (IIaKOH ONMMHMBCA HaJl IPHCTOCYBAHHAM.
Bcragre Oinuii MaacTMKOBUE 3yOelp y MpoOKy qlnaKOHa 3 npenapatom AJIB EFIT. Bakyym
BTATHE PO3YMHHMK y ¢akoH 3 npenapatom AIABEUT (man. c).

8. OGepexHOo mnepemilaiTe 10 MNOBHOIO PO3YMHEHHS IIpenapary,
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IIpenapar MBUAKO PO3YMHAECTHCA (3BUYANHO MeHLIe, HiK 3a | xBUIMHY). Ilicna po3BeneHHs
PO3YMH NMOBUHEH OYTH YACTHM, IPO30PHM i BIIbHUM Bil CTOPOHHIX JOMIILIOK.

Incrpykuis aast in’ekuil
Jl1 BBeJICHHsI 3aCTOCOBYHTE HAKOHEYHHUK LIMPHLIA 10 10J3ETHCA.

Baxcnuea npumimxka:
e He namaraiiTech BBOAMTHU iH €KIiFO NEpII HDXK IMpoiaeTe creuiajlbHe TPEHYBaHHS 3
Bamum nikapem abo MeJCcecTporo.
e IlepeBipTe NPUrOTOBJNEHMI PO3YMH HA CTOPOHHI JOMILIKM 1 3HEOapBICHHA TNepel
po3Be/IeHHAM (PO34YMH MOBHHEH OYTH NpO30puM, 6€36apBHUM i BUIBHIUM BiJl CTOPOHHIX

YacCTOK).
He BuxopucToByiite AJIBEWUT, SKIIO PO3UMH HE € MOBHICTIO NPO30pHM abo MIOBHICTIO

HE PO3YUHUBCA.

I Bingkpuiite cumiii kopmagok 3 BAKCJDKEKT II. He naGupaiite moBitps y mimpui.
Ipuennaitre mmpun g0 BAKCJDKEKT II (Mau. d).

2 IlepeepHiTh cucTeMy (IaKOH 3 KOHLIEHTpaTOM Mae GyTu 3BepXy). HaGepiTh KOHLEHTpAT y
IINIpHIL, NOBIIBHO MOTATHYBIIH Nopiensb (Mai. e.)

3 Bin’enHaiTe mwnpuu.

4. IpuenuaiiTe MeTENMK TOJKA A0 WNpuia. BeeniTh BHYTpiIHbOBeHHO. IIpemapar MoXHa

BBOJMTH 3i WBHIKicTIO He Oimbme 10 mi 3a xBumuHy. (JuBithes Poszmin 4 «Moxuusi noGiymi
eheKTH»).

Maa. d. Mau. e.

JIikyBaHHS Ha BUMOT'Y
V pasi HACTYNHMX reMOpariyHuX BUIAJIKiB akTUBHICTH (pakropa VIII He moBMHHA MajaTv HUXKYE
HaBeIeHOTO IUIA3MOBOr0 piBHsA akTUBHOCTI (%abo MO/ an) y BianosinHomy nepiozai. Jlana tabanus
MO3Ke BUKOPHUCTOBYBATHCh JUISl KOHTPOIIO JI03yBaHHsA NMPU KPOBOTEYAX i XipypriyHUX BTPYYaHHSIX.

Jlo3yBaHHs 1 yacTOTa BBEJEHHs MOBMHHI OyTHM aJanToBaHi 10 KIIiHI
iHMBiTyansHOMY BUMaAKY. [Ipu nmeBHUX oOcTaBMHAX (HalpUKIIA, Hasp
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Cryninb
XipypriuHoro BTpy4aHHs

KPOBOTEYi/THII

IToTpiOHA MikoBa
akTuBHicTh PakTopa
VIII B kpoBi micas
ingys3ii (% abo

YacroTa A03yBaHHSA
(roaun)/TpUBAaicTh Tepamii (B AHAX)

MO/pennirp )
Pannilt reMapTpo3, M’s30Ba 20 -40 [ToeTOpIOiiTE iH’€KLIT KOXKHI 12-24
KpoBOTeua abo KpoBoTeda B roauHH (Bia 8 10 24 roauH NauieHTaM
POTOBIi TOPOKHUHI. BIKOM /10 6 pPOKiB) IPOTATOM
monaiivene 1 aHs, IOKH He
IPUNIAHUTBCSA KpoBoTeyaabo He Oyne
JOCSATHYTO 3arOrOBaHHA.
[TinBuieHuit reMapTpos, 30 - 60 IMosToproiiTe iH’eKuii KoxHi 12-24
M’s130Ba KpoBOTE4a abo roauuH (Bix 8 10 24 roauH NauieHTaM
remMaroma. BIKOM JI0 6 pPOKiB) IPOTAroM 3 - 4 1HIB
a60 GinblIe, MOKA He OYIyTh YCyHEHI
0iJ1b UM HEI€3JATHICTb.
3arpo3nuBa s KUTTA 60 - 100 IToBTOpro¥TE iH’€KIIT KOXHI 8-24
KpOBOTEYA. roaunH (Bix 8 1o 24 roauH nauieHTam
BIKOM 10 6 pOKiB), TIOKH He Oyze
yCyHEHa 3arpo3a JJisl JKUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 Koxui 24 rogunu (Bix 12 1o 24 rogux
B Tomy uMcii BUATIEHHS narieHTaMm BiKOM 10 6 POKiB)
3y0iB NPOTAroM He MeHle 1 100M, OKK He
OyJie AOCSATHYTO 3arOFOBaHHS.
3naune 80 - 100 [ToBTOproiiTe iH €Kil KOXKHI 8-24
(mepen onepauieto i micis [rogunu (Bia 6 10 24 roaMH nauieHTam
orepauii) BIKOM /10 6 POKiB) /10 aZIcKBaTHOI'O

3arorOBaHHs, Jajli NPOJOBKYHTE
tepari. ll{onaliMeH1Ie MpoTarom 7
JIHIB U1 TIATPHMKHA aKTUBHOCTI
dakropy VIII Bix 30% 1o 60%
(MO/peunnitp)
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Iepekian yKpaiHCHKOK MOBOI), ABTEHTHYHICTH o PeecTpaniiiHoro nocBigueHHs
SIKOr0 NiJATBEpIKEHAa YNOBHOBAKEHOI 0¢00010 Ne Bia p.
BasiBauka (SABopepka T.HO.), indopmanii npo

32CTOCYBaHHS JiKapChbKOro 3acoly

JIncrok - Braaanm: Iadopmanisi 11 KopucTyBada

AJIBEMT 250 OJI nopoIok i po3YMHHKK 1711 PO3UMHY 1A iH’ €KUiH

AJIBEWT 500 O] mopoImoxK i po3uMHHHEK IS PO3UMHY s iH’ €Kil
AJIBEWT 1000 OJ] ropoiiioK i pO34MHHKK A/ PO3HMHY /1A iH’ €Kik
AJIBEUT 1500 OJ] nopomiok i po3uMHHAK A7 PO3UMHY 114 iH’ €KUM

Oxroxor anbda (pexombinanTHuit moacekuit haxrop VIII sropranus)

IIpounTaiiTe yBa’KHO BCi MYHKTH IbOT0 BKJAJHINY, NEpUl HiZK PO3M0YaTH 3aCTOCOBYBATH
npenapar, TaK sIK TYT MICTHTbCsI BazkjIuBa indopmauis aas Bac.
- 36epiraiiTe 1 TUCTOK-BKIAAHUII. MOXKINBO, BaM JIOBEIEThCS MPOUUTATH 1T 11 pa3.
- Sxmo y Bac € AKi-HeGy/b JONATKOBI MUTAaHHS, 3BEPHITLCA JI0 CBOTO JiKaps abo papmaieBra
abo MezcecTpu.
- lleit npenapar 6y/n0 mpu3HayeHO Tinbku i Bac. He nmapaite Horo ixmmm. Lle moxe
HAILIKOJMTH M, HaBiTh AKIIO O3HAKX XBOPOOH TaKi Xk, K y Bac.
- SKmo BU BUABMIM Oyab-gki moOivyHi edexTH o6roBopite iX 3 BammMMm Jikapem abo
(apmanesToM a6o MeacecTporo. Brimouatouy Gy/b-sKi MOXKIMBI NOGIYHI eeKTH, 1O He
nepepaxopani B 1anomy iHdopmaniiinomy muctky. Jluuce [TyHKT 4.

IIlo B nboMy BKJIAAUIII

1. Ilo Take AJIBEUT i 115 4oro BiH 3aCTOCOBYETBCS

2. Illo nmoTpi6HO 3HATH, NEPII HiXkK 3aCTOCOBYBATH AJIBEMT
3. Sk 3actocoByBatu AJIBEWT

4. MoxnuBi no0iuHi epeKxTH

5. sIk 36epiratu AJIBEMT

6. BmicT ynakoBku Ta iHmoi inopmanii

1. IIIo rake AHBEFIT i 17151 40ro BiH 3aCTOCOBYETHCH

AJIBEUT wmictuTh Aitouy pedoBMHY OKTOKOr ajbda, pekoMOiHaHTHMI mojcekuil daxrop VIII
3rOpTaHHs, OTPUMaHMii 3a JornoMororo TexHosorii pekombinantroi JIHK. ®akrop VIII HeoOXinHui
I YTBOPEHHS 3TYCTKIB KPOBI 1 3yTIMHKM KPOBOTEYI.

V nauienTie 3 remodinmiero A (Bpomkenum nediumrom daxropa VIII) Bin BiacyrtHiii abo ne
(GYHKIIOHYE HaJIeKHUM YHHOM.

AJIBEUT 3acTocoBYIOTH A JIIKyBaHHS 1 MOMEpEeKEHHS KPOBOTeY y MAllieHTiB yciX rpym 3
remodiziero A (criaakoBe MOPYIIEHHs 3rOPTaHHsA KPOBi, BUKJIMKaHe BiicyTHicTiO akropa VIII).

AJIBEUT BurotoBsroTh 0e3 1oaaBaHHs OiKa JIIOAWHM i O11Ka TBAPMHHOI'O MIOXO/KEHHS, B YChOMY
BUPOOHUYOMY TIPOLIECi.

2. o noTpibHO 3HATH, EpPILI Hi’K 3aCTOCOBYBATH AJIBEUT
He 3acrocosyiite AJIBEAT
- Skmo y Bac ajepris Ha OKTOKOr aibda, abo 10 Oyab-AKOro KOMIIOHEHTY Mpemapary (3
riepepaxoBaHUX B po3/ii 6).
- Skmo y Bac anepris Ha a0 Oinka Mumei abo XoM'siKiB.

SIKI110 BU HE 3HA€ETE MpO 11€, 3BEPHITHCS 1O CBOTO JiKaps.
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Ionepemkenns i 3an00izkHi 3axo1u

IIpoKkoHCYbTyHTeCch 3 BammM JikapeM nepwl HDK 3aCTOCOBYBATH AJIBEUT. Bu noBHHHI
TOBiZIOMHTH CBOTO Jlikaps, K10 Bu nornepeaHbo JikyBaucs npenaparamu ®axkropa VIII, ocobnmBo
K10 By po3pobuy iHriGiTopH, Tak AK TaM Moyke GyTu Gilbil BUCOKMH PH3MK, L0 1€ OBTOPUTELCS
me pa3. lariGitopu GirokyoTe aHTHTINA npoTd (akropa VIII, ne mpu3BOAMTL 10  3HMKCHHA
e(eKTUBHOCTI AJIBEMT i 3ano6irae KOHTpOMOBaHHIO KpoBoTedi. PO3BUTOK iHIiGiTOPIB € BiIOMHM
YCKJIaJHEHHAM IpH JiKyBaHHI remodinii A. SIKIIO KpoBOTeYa HE KOHTPONIOETBCS 3 AJIBEWT,
07ipa3y MOBiJOMTE CBOTO JIKaps.

IcHye piakicHa MOXJIMBICTH TOTO, IO BH MOYKeTe BiIuyBaTH aHa(iIaKTHUHY peakuilo (Baxka,
panToBa alepriyHa peaxllis) Ha AJIBEUT. Bu nosuHHi OyTH MOBiOMJIEHI NpO paHHi O3HaKH
allepriyHMX peakuiil Taki SK BHCHII, KPOTIMB'SHKa, MOSBA MyXUPIB, cBepOiXK, HaOpsK Ty0 1 A3MKa,
TPYIHOILI IMXAHHS, XPHUITH, BKKICTh Y TPYJIAX, 3arajlbHe BIATYTTS HE3yXKaHHS, i 3amaMopOYEHHs.
[li CHMITOMM MOXYTb OyTH DaHHIM NONEPEKEHHAM aHa(IIaKTUYHOIrO INOKY, MpPOSBU SKOro
MOJKYTh TIPOSIBJIATHCH BKITIOUATH Pi3Ke 3alaMOPOUEHHs, BTpATy CBIIOMOCTI, i yTpyaHeHe IuXaHHs.
SIKIO BMHMKHE SKMH-HeOYAb 3 LMX CHMIITOMIB, iH(}Y31l0 NOBUHHO HEralHo 3YNUHWTH. Baxki
CHMITOMM, BKIIOYAIOYM YTPYJAHEHHS JMXaHHs 1 HENPUTOMHICTb, BUMaraiOTh HEralHoOro
TepMiHOBOTO JIIKYBaHHS.

Possumox @axmopa VIII ineibimopie y nayicrimis

SIkmo pisens ¢axropa VIII Baiuoi m1a3Mu He A0cArae 04iKyBaHOTO piBHs, abo AKINO KpOBOTEYA HE
aJleKBaTHO KOHTPOJIbOBAHA, MpH 301IbIICHHI HACTYMHOI 103M, CIIJ 3ali03pUTH NPUCYTHICTb
inriGitopis daxropa VIII. Hassricts inriditopis ¢akropa VIII Gyae nepepipaTucs Bauum JKapeM.
Slkio y Bac po3BuHyMcs iHriGitopu dakropa VIII, Moxkueo, Gyae norpiGHa Ginbina KiJIbKIiCTB
AJIBEUT mo6 koHTposoBaTi KpoBoTedy. SIKIo s 03a He KOHTPOJIIOE Balle KPOBOTEHY, JiKap
MOJKe PO3IJIHYTH TMTAHHS PO BUKOPUCTAHHs iHWworo npenapary. He 30iIBIIYIHTE CyMapHy 103y
AJIBEWT, mo6 KOHTpOMIOBaTH KPOBOTeUY Ge3 KOHCYJIbTAlIT 3 JliKapeM.

JliTa i miaJTiTkn
nepepaxoBaHi MorepepKeHHs i 3ano0ikHi 3aX01 10 3aCTOCYBaHHS s IOPOCIIHX i niteit (Bim 0 mo
18 pokiB).

Inmi gikapebki 3acoon i AIIBEUT
[ToBifoMTe CBOTO JiKapsl, SKIIO BH MpHiiMaeTe, OCTAHHIM YacoM MpuiManu abo MOKeTe NpHiAMaTH
OyIb-AKi 1HIII JIIKH.

BariTHicTh i rogyBaHHs IPYAAI0
Sxmo Bu BariTHa a6o X TOAyeTe TpyMlO, AyMaeTe, L0 BariTHa a0o IiaHyeTe 3aBariTHITH,
3anuTaiiTe y Bamoro jikaps po 3acTepeXeHHs NMepIl HiX 3aCTOCOBYBATH Ipernapar.

BiuiMB Ha 31aTHICTH KepyBaTH aBTO 200 iHIIMMH MeXaHi3MaMHu
AJIBEWT He BnMBac Ha 3JaTHICTH KepyBaTH aBTOMOOineM abo Oyab-AiKMMH IHIIMMH BaXKKHMH
MeXaHi3MaMH.

AJIBEUT micrurs natpiii
IIpenapar mictuth 0.45 Mmonb Hatpito (10 Mr) B omHomy ¢nakoni. Jlo yBaru Mawi€eHTiB 1O
3HaX0JAThCsA Ha KOHTPOJIbOBaHIH Ai€Ti HATpilO.

3. Sk 3acrocoyBatn AJIBEAT
Bama Tepamis NoBMHHa OYyTH CNpsMOBaHa JiKapeM 3 JIOCBiOM B AQYIsii 3a~HaH
remodiniero A. V%

s T

1€EHTAMU 3

Ha
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Bamw nikap po3paxye Banry no3y AJIBEWT (y mixnaponaux oquuuusax abo MO) iHIuBINYyaTbHO 10
Baworo ctaHy Ta Macy Tijla, @ TaKOK BUKOPHCTAHHA 1A NpOQiNaKTHKK M JiKyBaHHS KPOBOTEH.
YacroTa BBe/IeHHA Oy/€ 3alle)KaTh BiJ TOro, HaCKiLIbKH AJIBEUT edexTusnuii y Bamomy Bunazky.
SIk mpaBHJIO 3aMicHa Tepariis 3 AJIBEUT 1e noBroTpusaie JiKyBaHHs.

3apxkaM NpuiiMaiiTe npemapaT TOYHO Tak, AK IpOMHMcap Jikap. OGroBopiTh He 3i CBOIM JiKapeM,
ax110 By He BIEBHEHI.

Jo3yBaHHsA 1J1s1 npoq)maxmml KpoBOTEY

3puyaitHa no3a Oyae Bix 20 1o 40 MO okTokor anbda Ha KiIOrpaMm Macu Tija, 10 BBOJUTHCS 3
inTepBanoM Bia 2 10 3 aHiB. IIpoTe, B IEAKMX BUIAJKaX, OCOOMMBO Y MOIOIMX HAaIi€HTiB, MOXKYTh
6yTH HEOOXinHi GiTbII KOPOTKI MPOMiXKKH yacy abo Gimbl BHCOKI JI03H.

JlosyBaHHs 17151 TIKYBaHHs KPOBOTE
JT03a OKTOKOT anb(a po3paxoByeThCs BiANOBIAHO 10 MacH tina i pieas @axropa VIII
Koeoiwient piBnis ®axropa VIII Gyae 3aexaTy Bijl TSKKOCTI i JIoKasi3auii KpoBoTewi.

| Jloza OJI=Maca Tina (kr) X 6axanuii pakrop VIII nigguienns (% Big HOpMaibHOro) X 0.5 |

V Hape/eHiii HyKJe TabaMLi cxema piBHiB MiHiManbHOro piBHA dakropa VIII B kposi. V Bumanky 3
nepemquMMH BUIAJKaMM remMoparii, akTHBHICTb (baKTopy VIII He MOBMHHA OIyCKATHCS HMKYE
3agaHoro pieHs (y % BiJ HOPMAJIBEHOIO) HpOTAroM BiZINOBIZHOTO MEpiozy.

IIpu meBHMX OGCTAaBMHAX, OiNbINA KilbKiCTh, HDK pO3paxoBaHa MOXKeE 3HaJ00UTHCS, 0COOIMBO Y
BUMAJKaX iHriGiTopa Mp¥ HU3bKOMY TUTPI.

Skmo y Bac € BiguyTTs, 10 epeKT AJIBEUT nenocratHii, 3BepHiThcs 10 Bamoro sikaps.

Baw jikap 6yje BMKOHYBAaTH BiIIOBiIHI 7a0OpaTopHi TECTH, 00 mepeKoHaTUcCs, o Yy Bac €
anexBaTHuit daktop VIII Ha neBHnx pisHaAX. Lle 0co0IMBO BaXIMBO, AKIIO y BAC Oynu cepiio3Hi
ornepattii.

3acrocyBanna y aiTeil i miaaiTkis (Bix 0 10 18 pokis)

Pexomenanii o0 A03yBaHHS AJs JIKyBaHHS KpoBoTEH, HaBeJIeHI BHIE, OTHAKOBI Ul AiTeH i
nopocux. s npodinakTHKK KpoBoTed B AiTei y Bili 10 6 pokiB, no3u 20 10 50 MO Ha Kinorpam
MacH Tima 3 iHTeppaloM Bix 3 10 4 pasiB Ha TWXKACHb. BBeneHHA AJIBEUT y nireit
(BHyTleIHbOBeHHO) He BiJpi3HACTbCA BiJ BBEAGHHA M MiANiTKiB. LleHTpanbHuH BEHO3HMH
npuctpiii (CVAD) Moxe craTH HeoOXiaHMM, 00 MPOBOXUTH yacti iH}y3ii ¢dakropa VIII
npernapary.

Cnoci0 i IJasiXu BBeJIeHHsI

AJIBEWT 3a3Buuaii BBOAATH y BEHY (BHyTpIHIHbOBeHHO) BammM JikapeM abo MeJICecTporo.

Bu a60 XTOCh iHIIMIi Takok Moxke BBoxuTH AJIBEUT in’exuiiino, ane TinbKM MiC/s TIPOXO/KEHHS
HaJIEXKHOT MAroToBKA. JleTabHY IHCTPYKIIIO /I CaMOCTIHHOro BBeIeHHs Bi MOXeTe OTpiUMaTH y
KiHI[i JaHOTO JIMCTKa-BKJIaJMIIa.

SIK1I0 BH 32CTOCOBY€ETE AI[BEI7IT OijibIIe, HiK NOTPiOHO

3aBxau npuimMainTe AJIBEMT Binnosinuo 10 toro, sk NpU3HAYMB nikap. SIKIo BUHUKIH Oy/b-sKi
CyMHIBPI 3BEpPHITHCA 10 Jikaps. Skmo Bu e Gibine AJIBEWT HiX peKOMEHI0BaHO, MOBIOMTE
CBOTO JIiKaps K HaWIBULIE.

SIxmo Bu 3a0y/iu npHAHATH AJIBEUT
He npuiiMaiite Mo/iBiliHy 103y, 106 KOMIIEHCYBATH MPOIYIIEHY iHAMBILyalbHY 103y .

[IpOJIOBXKITh 3 HACTYIHOTO YeproBOr0 3aCTOCYBaHHA i MPOJAOBKYHTE B PEryIspyuX IHTEpBaax.
peKOMeHI0BaHUX Bamm nikapem. ¢

SIK10 BH NPUNHHHTE 32CTOCOBYBATH AJIBEUT

xon 3800420(
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He npununsiite 3actocysanns AJIBEUT 6e3 koHcynbTauii 3 Baumm sikapem. Skuo y Bac € Oyap-
4Ki OJaTKOBi MUTAHHS, IO CTOCYIOThCS 3aCTOCYBAaHHS JAaHOTO Mpenapary, 3BEPHITBCSA 0 CBOrO
JiKaps.

4. MoxanBa no6iuni peakuii
Sk i Bei mpemapaTH, MOKYTh BHK/IMKaTH NOGIUHI peakilii, Xo4a He y BCIX.

V pasi BHHUKHEHHS BaXKVMX aleprivHuX (aHaiNakTHYHWMX) PeaKili, IPUIHHHTH iH'exuii HeraiHo.
Bu noBMHHI HeraiiHo 3BepHyTHCS 10 Barmoro mikaps, Axumo Bu Maere 6y/b sKi nepepaxopai paHiiue
ajepriusi peakuii:

—  BHCHII, KPOIHMB’ IHKa, IyXHPLli, TeHepalli3oBaHuii CBepOIK,

— Habpsk ry0 i s3uKa,

—  YTpy/IHEHe JMXaHH:, XpHIIM, BaXKICTb y IPYIsX,

— 3arajbHe BIOUYTTS HE3yKaHHS,

—  3a;maMOpOYEHHS i BTpaTa CBiIOMOCTI.

Cepito3Hi CUMNTOMM BKIIOYAIOUM YTPYIHEHE JMXaHHs i (Maiike) BTparta CBIZIOMOCTI, BUMAraroTh
HEraHOro eKCTPEHOTO JIKYBaHHS.

Pizko BigMiuanuch HECTIPUATINBI BUNAAKH, TiNEpUyTIMBOCTI, BKIIOYAIOYH:

TeHepanizoBaHy Ta 3BHHYAlHy KpONMB'AHKY (BHCHMI HA IIKipi 3 CHJIBHMM CBEPOiHHAM i XpHIH,
3HMKEHUH KPOB'SHMI THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, MIBMKE CEpUEOMTTS, BaXKi peaKiii
rinepuyTIMBOCTI, IO MOXKYTh HPH3BECTH JO TPYJHOUIIB NPH KOBTaHHI i/abo JMXaHHI, YepBOHE
onyxJje 06auyus ta/abo pyku (aHadinakcis).

3arajbHi 1o6iuni edpexTH (MOXKYTh BHHHKHYTH B 1 3 10 sroxeii)

IuriGitopu ®akropa VIII, ronoBHuii 611k, TMXOMaHKa.

Piakicui no6iuni edpextn (MoKyTh BHHHKHYTH B 1 3 100 Jr01eii)

3araMopoYeHHs, I'PUI, BTpaTa CBiIOMOCTI, He HOpMaJbHE CEpLEOUTTS, YePBOHI CBEpOIIAYl IIMIIKH
Ha IKipi, AuckoMdopT y TpyAHid KIiTHi, CHMHemp y Micui iH’ekuii, cBepOiX, MiBUIIEHE
OTOBM/Ii/IEHHS, HE3BMYHUI NPUCMAK Y POTi, 6i/b ¥ TOPII, MirpeHsb, NMOTipHIEHHs 1am’sTi, 03HOG,
miapesi, HyJ0Ta, GMOBaHHs, 3aauuIKa, iHeKuil JiMbaTunux cyauH, GIiAiCTh MWIKIpH, 3amaneHHs
Oueil, BMCHII, TIiIBULLICHA MITIMBICTh i HaOpSKM Hir, 3HWKEHHS BiICOTKY YepPBOHMX KIITHH KPOBI,
36iIbIIEHHs YePBOHMX KJIITHH KPOBi, 6i/b Y BEpXHili YaCTHHI )KMBOTa ab0 Y HUKHIH 4aCTUHI TPy AHOT
KJTITKH.

106 s3ami 3 XIpYyp2IYHUMU 6MPYYAHHAMU

Karerep-acowiiioBani iH®eKUil, 3HIKEHHs KiTbKOCTi epUTPOLMTIB, HAOPAK KIHUIBOK Ta CyrioOis,
TpHBaja KpoBOTeYa IiC/s BUAATEHHS JpeHaxy, 3HWkeHHs piBHs Paktopa VIII i mocT onepauiiina
remaToma.

ITo6 s3ani 3 yenmpanvrum eéeHoznum npucmpoem (CVAD)
Karerep-acowiitoBani iHdexuii, cucTeMHi iHeKuil i 1oKanbHi TPOMOH y MicLl BBe/ICHHS KaTeTepa.

IoGiuni ed)eKTH 3 HEBIIOMOIO YACTOTOM (4aCTOTA HE MOJKe OYTH OLlHEHA 32 HASBHUMH [JaHUMH)
MOTeHIHHO HeGe3ne4Hi mid JKUTTA peakuii (aHadinakcil) # iHmWi anepriyHi  peaxuii
(rinep4yTIMBICTB), 3arajibHi po3naau (BToMa, HecTa4ya eHeprii).

JonaTkoBi nodivHi epexTn y aiTei
[HIi, HiX po3BMTOK iHriGiTOpa y MONEpeaHbO HE JIIKOBAaHMM MiT
VCKIIaJHEHHS, He MAIOTh BIKOBMX BiAMiHHOCTeH y noGiuHuX edexTax,
JIOCJIIKCHHAX.

IeHTndikayiAny
xon 3800420
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3BiT npo nodiuHi edpexTH

SIKIO BH BESBUIIH MOGiUHi e(eKTH, 3BEPHITHCS 10 CBOTO JiKaps. BKIoYaoun cTOpOHHI epeKTH, 110
He BKa3aHi y [aHOMY JMCTKYy-BKIaJuii. BM Tako)X MOKeTe MOBIIOMIATH TMOOI4YHI edext
GesmocepeHbO HYepe3 HALOHATbHY CHMCTEMY 3BITHOCTI, mepepaxoBany y Jlogatky V.
[ToBigomstoun mpo nobiuni edextr Bu MokeTe JonoMortu 3abesneuntn Ginbure indopmaii npo
6e3neKy AaHOro Ipenapary.

1. Sk 36epiratu AJIBEUT
36epiraty mpenapar B HEAOCTYITHOMY IS JiTeH Micli.

He 3acTocoBYBaTH Npenapar Mic/is 3aBepIleHHs TepMiHy IIPUIAaTHOCTI BKA3aHOTO Ha YIaKOBILi.
JlaTa 3aKiHueHHs TepMiHy MPHAATHOCTI TPHBAE 10 OCTAHHBOTO AHSA OTOYHOIO MiCsAUS.

36epiratu B xonoaunpHUKY (2°C-8°C).
He 3amoposxyBaru.

B Mekax TepMiHy mpHaaTHOCTI mpenaparty Bu moskere 30epiratu ioro npu temmeparypi 10 25°C
mepe BMKOPMCTaHHSAM IpPOTArOM MNepiofy A0 INECTH Micauis. B mpoMmy Bumajky, wi Jiku
3aKiHUYeThCA B KiHIi ILOrO 6-MiCSYHOrO nepio/ty abo CTPOKY NPUIATHOCTI, 3a3HAYEHOTO Ha (JIaKOoHi
IPOAYKTY, 10 HacTaHe paHiute. Byb Jacka, 3amuuiTh KiHellb 30epiranns 6 MicsuiB pu KiMHATHIA
TeMIepaTypi Ha YIIaKOBIli IIpenapary.

He noBepTatu B XOJOAMIBHHK Mic/s 30epiraHHs Npu KiMHaTHIN TemMIeparypi.

36epiratu y KapTOHHI# KOPOOLi 3 METOIO 3aXUCTY BiJl CBITJIA.

Jlanuii mpemapar NpW3HA4YeHMI IS OJHOPA30BOrO BMKOPMCTAHHA. 3acTOCOBYBATH Mperapar
HOPOTArOM TPHOX FOJHH MiC/Is PO3BEJACHHS.

Tepmin MpUaaTHOCTI BKa3aHHil Ha KapTOHHIN ynakoBui miciis abpesiaTypy «Exp.»

He pukupaiite Gyap-aKi npenapaT 4epes CTidHi BOAK a00 3 MOOYTOBMMHM BiaxonaMu. 3anuraiTe y
Bamoro ¢apmanesra sK YTWIi3yBaTH mpenapar skuii Bu ne Buxopucranu. Ili 3axomm MoxyTh
3aXHUCTUTU HAaBKOJMILHE CEPENOBHIIE.

6. BmicT ynakoBKH Ta iHma iHgopmauis

II{o mictuts AIBEUT

- Jlitoua peyoBMHa OKTOKOr amb(a, (Mmoacbkuii ¢axrop sropranHs kpoei VIII Burorosnenuit
pexombinanTHoro JIHK texHounoriero). Koxen ¢uakon 3 nopomkomM mictuts 250, 500, 1000, 1500,
2000 gu 3000 OJ] okToKOr anbda.

- IHmi peyoBUHHM: MaHITON, HATPilO XJIOPUJ, TICTHIMH, TPErano3a, KaublLilo XJIOPH, TPOMETAMOII,
nonicopbart 80 i rayraTioH (BiTHOBIEHHUHA).

PozunnnuK nakon: 5 mu crepunizoBanoi Boau 1 iH'exuiit BAKCJDKEKT I1.

SIx surasinac AJIBEUT i BmicT iioro ynakoBku
AJIBEWT npexcrarienuit y BUrIaai 6ioro myxxkoro nopowxky. Ilicis po3sesieHHs, po3yy YUCTHI,
NpO30pHii 1 BUILHHUIN BiJl CTOPOHHIX JoMilIOK. KokHa ynakoBKa MICTUTb IPUCTPIM 1 PO3BEAEHHS.

Buiacuuk peecTpanifiHoro nocpiaueHHs
bakcrep AT’
Inpyctpimrpacce 67




922

A-1221 BigeHs

Bupob6Huk:

bakcanra benmkiym Manydextypinr CA
ByneBap Pene bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

bynbBap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst Gyzb skoi iHdopMarii o0 JaHoro JTiKapchKoro 3acoly, 3B’ sKiThes, Oyab 1acka, 3 MiCLEBUM
Npe/ICTABHUKOM peeCTpalifHOro nocBiI4eHHs.

JIncTOK-BKJIAAMII B OCTAHHE 6y.ﬂ0 NEeperjassHyTo

JletanbHa iHdopMalis npo e Jikapcbkuil 3aci6 gocTynHa Ha caiiti €Bponeicskoro Meauusoro
AreHcTBa http://www.ema.europa.eu. .

IHCTpyKUis A5 NIPUTOTYBAHHS | BBEJEHHS

Crijt IOTpUMYBATHCS TEXHIKH aCENTUKH MPH NPUTOTYBaHHI PO3UMHY Ta ITPU BBEJIEHHI.
BukopHcTOBY#TE JHIIE CTEPUITI30BaHy BOAY /IS 1H €KL Ta npuchiﬁ JUIA PO3BEJICHHS Ta
IPUTOTYBaHHS PO3YMHY, 110 A0AAETHCS 10 KOXKHOI YIIaKOBKH AJIBEMT. A[[BEI/IT HE TIOBHHEH
3MILIYBaTHCh 3 iHIIMMHU MpernapaTaMy abo po3YMHHUKAMH.

CyBOpO pEeKOMEHIYEThCS PEECTPYBATH KOXKHHMN yac BBE/ICHHs, Ha3By 1 HOMEp napTii.

IHcTpyKuis 1Jist po3BeeHHs
e He 3acTocoByBaTH ITiC/Is 3aKiHUEHHS TEPMiHY NPUAATHOCTI BKa3aHOT Ha YNaKOBIIi.
e He 3acrocroByBartu 3aci6 BAKCJDKEKT II sixuro kpuiika 6icrepa noukoaxena abo €
O3HAKH MOPYIIEHHs 1IJIICHOCTI i3 MO3HAYKOO: (M03HAUKa).
e He 3amMopoKyBaTH pO34YHH MiCJIs pO3BEAECHHS.

1. Skumo npemapar 30epiraBcs B XONOAWILHHKY, BisbMiThb AJIBEMT mnopomok i ¢nakonn 3
PO3YHMHHHKOM 3 XOJIOJHJIbHHKA 1 HeXal BOHH JOCATHYTE KiMHATHOI TemmnepatypH (6iuspko 15
13"

2. PerenbHO BUMHUITE PYKH 3 MUJIOM 1 TEIJIOKO BOJOKO.

Buanite KpHIIeyky 3 GIakoHIB 3 MOPOLIKOM Ta PO3UMHHUKOM.

4. OuucriTh NpoOKM 3a JONOMOrOK TaMIoOHIiB 31 cnuproM. IloctaBre (nakoHM Ha miacky
MIOBEPXHIO.

5. 3HimiTh 3axucHe NMokpuTTs 3 ynakoBku npucrocyBaHHs BAKCJDKEKT II, He Topkarouuch
BMicTy ynakoBku (man. a). He Buiimaiite BAKCJDKEKT II 3 ynakoBku.

6. IlepeBepHiTh yNaKOBKY 1 BCTaBTE€ INpPO30PUH IUIAaCTUKOBMH 3yOeub y mnpobky duakoHa 3
pO3YMHHUKOM. Bi3pMiTh ynakoBky 3a kpail i 3HiMITE 1T 3 BAKCJDKEKT II (man. b). He
Bujasiite cuHii kopnadok 3 BAKCJDKEKT II.

7. Jng po3BedeHHsS BUKOPUCTOBYIOTH TIBKM CTEPUJIBHY BOAY Ui iH €KUM 1 mpucTpiit mis
po3Be/ieHHs, IO TNpejacTaBieHuit B ymakorui. Ilepeeprits cucremy 3 BAKCJDKEKT I,
NPUEAHAHOTO 10 (JIaKOHY 3 PO3ZYMHHMKOM TakK, 100 (pJ1akOH ONMMHUBCS Hal MPUCTOCYBAHHSM.
Bcrapre 6inuil minacTukoBuil 3ybenp y npoOKy ¢uakoHa 3 mpenapaTtoM
BTATHE PO3YMHHMK Y GiakoH 3 npenapatom AJIBEUT (man. c).

8. OOGepexxHO mepeMmillaiiTe 0 NMOBHOrO PO3YMHEHHS Ipenapat
PO3YMHHUBCS TOBHICTIO, IHAKIlIe aKTUBHA PEYOBMHA HE MPO

W
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Ipenapar WBUAKO PO3YMHSETHCS (3BMYAMHO MeHuIe, HiX 32 1 XxBuiuHy). Ilicas po3BeneHHs
PO3YMH MOBUHEH GYTH YHCTHM, IPO3OPHM i BUIbHUH BiJl CTOPOHHIX JOMILIOK.

IncTpykuis aus in’ exmii
Jlns BBeJIeHHS 3aCTOCOBYHTE HAKOHEYHHK IIIPHIA 1O AOAAETHCS.

Baoicnuea npumimka:

e He namaraiiTech BBOAMTH iH €KIiIO TMepll HIK NpoiijieTe creuianbHe TPeHYBaHHS 3
Barmm Jiikapem abo MeICECTPOXO.

e IlepeBipTe NpUrOTOBIEHHH PO3YMH HAa CTOPOHHI JOMIWIKK i 3HeGapBieHHS mepe.
pO3Be/IeHHAM (PO34YMH MOBHHEH GyTH Npo30puM, 6e36apBHUM i BiJIbHAM BiJl CTOPOHHIX
YacToK).
He BukopuctoByiite AJIBENT, AKmo po3ynH He € MOBHICTIO MPO30pHM abo MOBHICTIO
He PO3UMHMBCS.

1. Binkpuiite cuniii xomadok 3 BAKCJDKEKT II. He naGupaiite noBitps y LIIPHL.
Ipueanaiite wmpui 10 BAKCIDKEKT II (Man. d).

2 ITepeBepHiTh cucTemy ((IaKoH 3 KOHLEHTpaToM Mae 6yTH 3BepXxy). Habepith KOHLEHTpaT y
IIIPHIL, IOBIIBHO MOTATHYBIIH NopuieHs (Mai. e.)

B Bin’ennaiiTe mmpui.

4. [IpuennaiiTe MeTeaMK TONKH A0 Iumpuua. Beeaite BHYTpilHbOBeHHO. [lpemapar MoxHa

BBOJMTH 31 MBHAKICTIO He Ginbme 10 mu 3a xBwiuHy. (uBitees Poznin 4 «Moxiuei mobivni
edheKTuy).

Maur. d. Mar. e.

JlikyBaHHs Ha BUMOTY
¥V pasi HacTynHUX reMOparquux BHIaJIKiB aKTUBHICTh QJaKTopa VIII He noBMHHA MajgaTh HUKYE
HABEJIEHOTO MJIa3MOBOr0 piBHs akTUBHOCTI (Y0260 MO/ ) y BllIHOBllIHOMy neplom JlaHa Ta,éﬂuﬂﬂ.

JlosyBaHHs 1 4acToTa BBeJeHHs NMOBMHHI OyTH ajanToBaHi 10 Kiipd
iHauBinyansHoMy Bunaaky. [Ipu neBHux obcTaBMHAX (HANPHUKIIAL,

+Y KQXKHOMY,
T\'ﬂ&ﬁ“‘»v
opy 9 ]
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Cryninb KpPOBOTEYi/THII
XipypriyHoro BTpy4aHHs

IMoTpidHa mikoBa
akTHBHicTH @aKTOpa
VIII B xpoBi micas
iHgys3ii (%o ab6o

YacroTa I03yBaHHS
(rogun)/TpuBaJicTs Tepamnii (B AHAX)

MO/aennJairTp )
PanHiii reMapTpo3, M’s30Ba 20-40 IMosToOproiiTe iH’ €Kil KOXHI 12-24
KpoBoTeya abo KpoBOTEYa B roauHy (ia 8 10 24 roauH ManieHTaM
POTOBi#l TOPOKHKHI. BiKOM /10 6 POKiB) IPOTATOM
LoHaWMeHIe 1 qHs, TIOKU HE
TIPUNTMHUTECS KpOoBOTeYaabo He Oye
JIOCSITHYTO 3arOFOBAHHS.
[TinBuILEeHUH reMapTpo3, 30-60 ITosToproiite in’ekuii koxHi 12-24
M’s30Ba KpoBOTEHa abo roguHu (Bia 8 10 24 rofuH NalieHTaM
remMaToma. BiKOM /10 6 POKiB) MpOTSIroM 3 - 4 1HiB
abo Ginblie, MoKK He 6YAYTh YCYHEHi
Oi1b UM HEJi€3/1aTHICTb.
3arpo3ziuBa Ui KUTTS 60 - 100 ITosTOprO¥iTe iH €Kil KoXkHI 8-24
KpOBOTEHUA. roauuu (Bix 8 10 24 roauH naieHTaM
BiKOM 10 6 POKiB), IOKH He Oyne
yCyHEeHa 3arpo3a AJs KUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 KosxHi 24 rogunu (Big 12 1o 24 rogux
B TOoMYy 4MCITi BUIAIEHHS naujieHTaM BiKOM JI0 6 POKiB)
3y0iB MpOTAroM He MeHIe | 106H, OKH He
OyJie JOCSITHYTO 3arOlOBaHHS.
3uaune 80 - 100 IToeToptoiTe iH’exuii koxkHi 8-24
(mepe onepaiero i micyst |roauHHM (Bia 6 10 24 ro/IMH NaieHTam
ornepaitii) BIKOM 10 6 POKiB) 10 aI€KBaTHOI'O

3aroloBaHHsl, JaJli MPOJOBXKYHTE
tepani. [l{onaiiMeHe npotarom 7
JIHIB U1 TiATPHUMKH aKTHBHOCTI
daxropy VIII Big 30% 1o 60%
(MO/penunirp)
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Package leaflet: Information for the user A //é’ OAE / oL/ [z

% ORLE [ )L
ADVATE 250 IU powder and solvent for solution for injection /#/ 76 / /

ADVATE 500 IU powder and solvent for solution for injection /ﬁ / 15026 /CF, / oF
ADVATE 1000 IU powder and solvent for solution for injection / 150, /y 7 /
ADVATE 1500 IU powder and solvent for solution for injection

ADVATE 2000 IU powder and solvent for solution for injection h 160 (/5/ 0/

ADVATE 3000 IU powder and solvent for solution for injection L / /&0, thyﬁ///)@
Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

R N

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire

manufacturing process.

2. What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you ha

222
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of ADVATE to prevent or control bleeding. Development of inhibitors is a known complication in the
treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or [U) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

Prevention of bleeding
The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher
be necessary.
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Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to
4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
- general feeling of being unwell,

- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.
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Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

S How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.

This product is for single use only. Discard any unused solution appropriately.

Use the product immediately once the powder is completely dissolved.

Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pha
throw away medicines you no longer use. These measures will help protect the enviro
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6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, 1500, 2000, or
3000 IU octocog alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 5 ml sterilised water for injections

What ADVATE looks like and contents of the pack
ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless

and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié¢/Belgique/Belgien
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Bovarapus
Bakcrep bwnrapus EOOJ]
Ten.: +359 2 9808482

Ceska republika
Baxter Czech spol.s.r.o.
Tel.: +420 225774111

Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011
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Lietuva
UAB "Baxter Lithuania”

Tel: +370 5269 16 90 / +370 5252 71 00

Luxembourg/Luxemburg
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Magyarorszag
Baxter Hungary Kft.
Tel.: +36 1 202 1980

Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77
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Eesti
OU Baxter Estonia
Tel.: 4372 6 515 120

E\LGda
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

Island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784
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Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z o.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

This leaflet was last revised in

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu/

Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.
Use only the sterilised water for injections and the reconstitution device for preparation of the solution

that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the nam
the product are recorded.
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Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

o Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
P

{
shows any sign of deterioration as indicated by the symbol: \!f .
. Do not refrigerate the solution after preparation.

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

i For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D W

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:

o Do not try to administer the injection unless you have received special training from your doctor
or nurse.
o Inspect the prepared solution for particulate matter and discoloration prior to administration (the

solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1. Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

Disconnect the syringe.

(U5)
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4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).

Bz Discard any unused solution appropriately.

Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those

calculated using the formula may

be necessary.

Degree of haemorrhage/type of | Factor VIII level Frequency of doses (hours)/duration
surgical procedure required (% or IU/dl) | of therapy (days)
Haemorrhage
Early haemarthrosis, muscle 20 —40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age
of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.
More extensive haemarthrosis, 30-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.
Life-threatening haemorrhages. 60 —100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.
229
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Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dl)

Frequency of doses (hours)/duration
of therapy (days)

Surgery

Minor
Including tooth extraction.

Major

30-60

80— 100
(pre- and postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).
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Package leaflet: Information for the user

ADVATE 250 IU powder and solvent for solution for injection
ADVATE 500 IU powder and solvent for solution for injection
ADVATE 1000 IU powder and solvent for solution for injection
ADVATE 1500 IU powder and solvent for solution for injection

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

AN W B W) —

j What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire
manufacturing process.

2: What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.
Warnings and precautions

Talk to your doctor before using ADVATE. You should tell your doctor if you have been previously
treated with Factor VIII products, especially if you developed inhibitors, since there nﬁt be a hlggg -

risk that it happens again. Inhibitors are blocking antibodies against factor VIII that rediice the
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treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

Misapplication of ADVATE
Misapplication (injection into the artery or outside the vein) should be avoided as mild, short term

injection site reactions, such as bruising and redness, may occur.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

R
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Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher doses may
be necessary.

Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to

4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products. This presentation is available with 5 ml
solvent and 2 ml solvent. However, for the 2 ml presentation there is no documentation available in
children below 2 years of age.

Due to the decrease in injection volume for ADVATE reconstituted in 2 ml, the time to react to
hypersensitivity reactions during an injection is further reduced. Therefore, caution is advised during
injection of ADVATE reconstituted in 2 ml, especially in children.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
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- general feeling of being unwell,
- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.

Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects
If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this

leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.

By reporting side effects you can help provide more information on the safety of this medicine.

5, How to store ADVATE
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.
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This product is for single use only. Discard any unused solution appropriately.
Use the product immediately once the powder is completely dissolved.
Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, or 1500 IU octocog
alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 2 ml sterilised water for injections

What ADVATE looks like and contents of the pack

ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless
and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Baxalta Belgium SPRL UAB "Baxter Lithuania”

Tél/Tel: +32 2 892 62 00 Tel: +370 5269 16 90/ +370 5252 71 00
Bovarapus Luxembourg/Luxemburg

Bakcrep Brirapust EOO /T Baxalta Belgium SPRL

Ten.: +359 2 9808482 Tél/Tel: +32 2 892 62 00

Ceska republika Magyarorszag

Baxter Czech spol.s.r.o. Baxter Hungary Kft.

Tel.: +420 225774111 Tel.: +36 1 202 1980
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Danmark
Baxalta Denmark A/S
TIf: +4532 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

Ee__sti
OU Baxter Estonia
Tel.: +372 6 515 120

E)\ada
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska

Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784

This leaflet was last revised in
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Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77

Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z 0.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 232101150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu/
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Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.

Use only the sterilised water for injections and the reconstitution device for preparation of the solution
that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the name and batch number of
the product are recorded.

Instructions for reconstitution
. Do not use after the expiry date stated on the labels and carton.
J Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or

g
i
shows any sign of deterioration as indicated by the symbol: \EJ'.
. Do not refrigerate the solution after preparation.

L. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D L

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:
o Do not try to administer the injection unless you have received special training
Oor nurse.
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o Inspect the prepared solution for particulate matter and discoloration prior to administration (the
solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1 Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the
reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

3. Disconnect the syringe.

4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The

solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).
Sk Discard any unused solution appropriately.

Fig. d Fig. e

il

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration of
of surgical procedure required (% or 1U/dl) | therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the bleeding
episode, as indicated by pain, is resolved
or healing is achieved.

More extensive haemarthrosis, | 30 — 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain and
acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hg
(6 to 12 hours for patients undephesage==.
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Surgery

Minor
Including tooth extraction.

Major

30 -60

80100
(pre- and
postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dl).
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1. HA3BA JIIKAPCBKOI'O 3ACOBY
AJIBEMT 2000 OJI MJI MOPOIIOK i PO3UMHHHUK I PO3YMHY 1A iH’ €KL
2. SIKICHHUI I KIIbKICHUI CKJIAJL

KosxeH ¢nakon Mictuts npubmusso 2000 MO daxropy koaryasuii kposi moaunu VIII (p THK),
okToKor anbga. AIIBENT mictute mpubnuzno 400 MO/m dakropy koarynauii kposi momunu VIII
(p AHK), oxToxor anb(a mic/is pO3BeIeHH.

EdexkTuBHiCT, BM3HAYa€ThCA 3a JOMOMOTOIO TECTy XPOMOTEHHMH aHaii3 3a €BpONeHChKOI0
®apmaxkorneeto. [TuToMa akTUBHICTh AJIBEWT cranosuts npubmsno 4,000-10,000 OJI/ mr Ginky.
Oxrokor anbda (paktop koarymsuii kposi momunn VIII (p THK) wue ounwenwuii 610K, mo
cKIanaeTbes 3 2332 aminokucnoT. Bupobiserses 3a gonomoroto TexHonorii pekom6inantol JIHK
B wiitnHax (CHO) seuHMKIB KHTaiicbkoro xom'suka. ['oTyroTh Ge3 aojaBaHHs OyAb-KOIro
(ex3oreHHoro) Ginka moauHK aGo Gika TBAPUHHOTO MOXOKEHHA B TIpOLECi OYHIIEHHS KYJIbTYPH
KJIITHH a00 KiHIIEBOTOCTIONTYyY€EHHS. .

JlonoMi>KHi pedyOBHUHH 3 BITOMUM €(EKTOM:
0.45 mmoutk Hatpito (10 mr) Ha daakoH

JI711 IOBHOTO TIEpeTiKy JOMOMKHUX PEYOBUH JUBUTHCH IYHKT 6.1

3. JIIKAPCBKA ®OPMA
[TopoIok Ta pO3YMHHUK U1 PO3YHHY ISt iH’ €Ki

ITopowok: Bix 6inoro 10 6i1yBaToro Koasopy MyXKHil OPOLIOK.
Posuyunnuk: IIpo3opa Ta Ge36apBHa piauHa.

4. KJIIHIYHI OCOBJIMBOCTI
4.1 IToxa3aHHs 10 3aCTOCYBAHHSA

JlikyBaHH i npodinakTika KpoBoTed y nauieHTie 3 I'emodiniero A (Bpomkenoro aedinury dakropa
VIII). AIBEUT noka3anuii BCiM BIKOBUM IpyIaM.

4.2 Croci6 3acTocyBaHHS Ta 103H

JlikyBaHHs CJIiJl TOYMHATH MiJ HArJIAAOM JIKaps, SKUH Mae JOCBiA B JIKyBaHHI remodinii 3a
HasBHOCTI peaHiMaliifHUX YMOB /I HeraifHOi I0TOMOTM NpH aHadinakcii.

E03 YBAaHHS

Jlo3yBaHH4 i TPUBANICTH 3aMiCHOI Tepanii 3anekuTh Bia cepifosnocTi aediuuty dakropy VIII, micus
i MaciuTabiB KpOBOTEUi, @ TAKOXK BiJl KJIIHIYHOIO CTaHy Mali€HTa.

Kinekicts opununps ®@akropa VIII, 1m0 BBOAUTHCSA, BUPAXKAETLCA B MKHApOAHUX oquHHUAX (MO),
sKi OB’ 13aHi 3 moToyHuM ctangaprom BOO3 mns npenapati @akropa VIII. AktuenicTe PakTopa
VIII B na3mi BupaxkaeThesi ab0 y BiICOTKAX (110 BiHOIIEHHIO 10 HOPMalbHOI JIIOCHKOI IJ1a3MH),
a6o B MO (110 BigHOLIEHHIO 10 MikHapoHoro cranaapty ®akropa VIII B miasmi).

Onna mixnapoasa oaunuis (MO) aktuBHocTi @akropa VIII exkBiBanenTHa KinekocTi @akropa VIII
B OJIHOMY MJI HOPMaJIBHOI JIOICBKOT IJIa3MH.

JlikyBaHHs 1py HeOOXiHOCTI
PospaxyHok HeoOXxinHoT n0o3u ¢dakropa VIII GasyeThes Ha emnipuy
daxropa VIII Ha Kijorpam Macu Tija mifBHILIYe aKTUBHICTH daxfop
nnasmu. HeoGxifHa 103a BU3HAYAETHCA 32 POPMYJIIONO:

lneuTv
xon 3
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Kinvxicme seedenux oounuys (MO) = maca mina x ovikysane 3pOCmManHs paxmopa VIII(%) x0.5

V pasi HAaCTYMHUX TeMOpariYHuX punaznkie, paktop VIII akTHBHOCTI He MOBHHEH ONYCKATHCS HMKHE
eBHOro piBHA akTHBHOCTI niasmu (y % Bix HopmaneHMX a6o MO/meuumitp) y BIINIOBITHOMY
nepiozi. HactynHa Tabauus 1 Moxe BUKOPUCTOBYBATHCA B SKOCTI OPIEHTHPY Yy BHIIAJKaX KpoBOTEY
i Ipy XipypriuyHuX yTpy4aHHsX.

Ta6auus 1 Cxema 103yBaHHsl Yy BHIAAKAX KpoBoTeY i NpH XipypriyHux yrpy4aHHsx
Cryninb KPOBOTEYi/THII IToTpiOHa mikoBa Yacrtora J03YBaHHS
XipypriuyHoro BTpy4aHHs akTuBHicTs ®akTopa |(rogmH)/TpHBaicThH Tepamii (B JHSIX)

VIII B kpoBi mic/s
indysii (% abo
MO/nennmiTp )
PaHHili reMapTpo3, M 53082 20-40 T[TosToproite iH’ekuil KoxHi 12-24
KpoBoTe4a abo KpOBOTEYA B roaunu (Bix 8 10 24 rofMH NalieHTaMm
POTOBI# MOPOKHUHI. BIKOM JI0 6 POKIB) IIPOTATOM
oHameHnme 1 1Hs, TOKHA HE
NPUIMHATHCSE KpOBOTe4aabo He Oyze
JOCSTHYTO 3ar OFOBaHHI.
ITigBUIIEHUH remMapTpos, 30-60 IToBToproiite i’ exuii KoxHi 12-24
M’s130Ba KpoBoTeya abo roauu (Bia 8 10 24 roMH NauieHTaM
reMatoma. BIKOM 710 6 POKiB) MpOTAroM 3 - 4 1HIB
a6o GibIue, MOKK He OYIyTh YCyHeHi
61/1b UM HeJi€3TaTHICTD.
3arpo3nuBa s KUTTS 60 -100 ITosTOproiTe iH’ €Ki kKoxHi 8-24
KpOBOTEYa. roauHy (Bia 8 10 24 rOaMH NalieHTaM
BiKOM 110 6 pOKiB), TIOKH He Oyie
yCyHeHa 3arpo3a JJis KHUTTS.
XipypriuHe BTpy4YaHHs
He3znaune 30 - 60 Kosxni 24 rogunu (Big 12 10 24 roaun
B ToMy 4KcIIi BUIATIEHHS nalieHTam BiKoM /10 6 POKiB)
3y0iB NpoTAroM He MeHie 1 100u, MOoKK He
Oy/ie JOCSITHYTO 3aroroBaHHS.
Buaune 80 - 100 [MoBTOprO#iTE 10’ €Ki KOXKHI 8-24
(mepes onepartiero i micys [roauny (Bix 6 10 24 roauH namieHTam
orneparir) BIKOM JI0 6 POKIB) J10 a/IEKBaTHOT'O
3aroroBaHHsl, Jai IPOJAOBKYHTE
tepani. ll{oHaiiMeHIIe MpoTarom 7
JHIB IS IATPUMKHA aKTHBHOCTI
daxropy VIII Bix 30% 10 60%
(MO/peuunitp)

Jlo3a i yacToTa BBE/JEHHs NOBMHHI GyTH miaibpaHi Bi/IMOBiAHO 10 KIiHIYHOI CUTYalii B KOKHOMY
KOHKDETHOMY BMIIAAKy. IIpu neBHuX oGCTaBHHAX (Hanpukian, HasgBHICTL IHTIOITOPY 3 HM3bKMM
THTPOM), MOKe BUSBUTHCS HEOOXiHUM 301IbIICHHS 1031, Hi’ pO3paxoBaHoO 3a GopMyIIoL0.

[Tix yac Kypcy JiKyBaHHs, JOpPEYHO BHU3HAYHMTH piBHi miasmu daxropa VIII pexoMenayeThCs
KOHTPOIIOBATH BBEJCHHs J03M 1 4acTOTy NOBTOPHHX iH'exuiif. PeTenbHUE KOHTPOJIb 3aMiCHOL
Teparnii 0COOJIMBO BaXKJIMBHH Yy BHIAIKaxX macitabHoi Xipypriunoi onepayfi. Okpemi mauieHTH
MOKYTb BiZpi3HATHCS peakuieio 10 pakropa VIII, nocsraiouu pisHUX piBHi i
BUSIBJIAIOTH Pi3Hi Mepioiy HaMiBpo3Maty.

Ipoghinakmuka
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[1poTArOM TPUBAIOro TepMiHy NPOQIIaKTHKH KpOBOTEH y nanienTis 3 reModiniero A, 3BUYaiHi 103K
Bia 20 10 40 MO dakropa VIII Ha Kinorpam Macu Tina 3 iHTEpBAIOM Bill 2 110 3 JIHIB.

Bacmocysanus 8 nediampii

3acTepexenHs Ta 3axomu Oesneku ans aited (0 1o 18 pokiB) He BiAPI3HAOTHCS Bil TAaKUX 1A
nopociux. Y nauieHTiB y Bili 10 6 pokie, no3u Bix 20 mo 50 MO daxropa VIII Ha kinorpam MacH
Tina Bin 3 10 4 pasiB Ha TMKACHB JUTA PO LTAKTHKA.

Cnocib 3acTOCYBaHHS

AI[BEPIT C/lil BBOAWTH BHYTDIIIHBOBEHHO. Y BHNAJKax BBEICHHA TNpaLiBHUKOM HE MEIUIHOI
cthepu 0cOOIMBHX HABMYOK HE noTpe0yeThCs.

11IBMAKICTS BBEJEHHS TMOBHHHA OyTH KOHTPOJIBbOBAHOIO I 3abe3neyeHHs KoM(OopTy MNallieHTa,
Makcumym 10MII/XB.

[Tic/st po3Be/IeHHs, PO3UHMH YHCTUH, IPO30PHIt, BLTLHHH BiZ cTOPOHHIX Aomiuiok i Mae pH Bix 6.7 10
Tk

[HCTpyKILii 110 PO3BEEHHIO JIKAPCHKOrO 3aco0y nepejl 3aCTOCYBaHHAM JIMBUTHCH B po3aini 6.6.

4.3 IIpoTHnOKAa3aHHS

I'inepuyTiMBiCTh 10 aKTUBHOT pEHOBUHH a60 110 6y Ib-KOT JOMOMIDKHOI PEHOBHHH, 3 nepesiueHnX B
po3ii 6.1 aGo 1o o Ginkie MUIIEH Ta XOM’SIKiB.

4.4  Ocob6auBi 3acTepe;KeHHsl Ta 3aM00KHI 3aX0/1H NPH BHKOPHCTAHHI

Linepuymaugicmo

V JesKHX BHNAAKax MpH BBEJICHHI AJIBEWT BUHHKATH TOKKI aneprivyHi peaxuii BKJIOYal04u
anadinakcito. [Ipemapar MICTUTh HEBEMKY KiTbKicTh Gika MMIIEH 1 XOM’sKiB. SIKIIO BUHUKIH
CHMIITOMM TiNepuyTIMBOCT, MalieHTaM CliJi HeraiHo MPHIMHMTH 3aCTOCYBAHHA npernapary i
3BEpHYTHCA 10 CBOTO Jikaps. [TauieHTn NoBUHHI GyTH MpoiHdOPMOBaHi NPO PaHHI O3HAKHU peakuii
rinepuyTJIMBOCTI, TaKi K KPOIIMB'IHKA, reHepai3oBaHa KpOIMB'sSHKa, CTHCHEHHS B o6macTi rpyaHoi

KJIITMHH, 3aMILKA, TITOTOHIA 1 aHadinaxcis.
V BMMAaKax WOKY MOTPiOHO pO3MOYaTH 3arajibHi NPOTHUIIOKOBI 3aX0/H.

In2ioimopu

Y TBOpEHHA HEHTPali3ylouMX aHTHTL (iuriGiTopis) o Paxropa VIII € BitoMuM yCKIaHEHHAM MPH
nikyBaHHi xBopux remodiniero A. Llumu inriGitopamu 3a3Buyaii € imynornodyninn IgG, CIIPSIMOBaHI
MPOTH MPOKOAryJsLiiHoi akTuBHOCTI PakTopa VIII, siKi BUpaxaioThes B OMHULAX betessa Ha Ml
[a3MH 3 BUKOPHCTAaHHAM MOZM(iKOBAaHOTO aHamisy. ¥ MALIEHTIB 3 PO3BUTKOM iHTiOITOPIB 10
dakropa VIII, yMOBM MOXKYTh NPOSBUTHCA Y BUIVIANI HEOCTaTHBOI KiiHiuHOI peakuii. B Takux
BUMAZKaX PEKOMEHIYEThCS 3BEpTaTUCA 110 crenianizoBaHuX LEeHTpiB reModinii. PU3UK PO3BUTKY
{HriGiTOpiB 3HAXOAUTHCS Y NEBHOMY 3B'3KY 3 macmtabom BrummBy ®akropa VI, mpu oMy BiH
MakcuMaIbHMiA y mepmi 20 JHIB BIUIMBY, Ta IHIMAMH TEHETHHUMH i exonoriuaumu paxkropamu. Y
pilKicCHMX BHNajKaX iHTiGITOpH MOXKYTh PO3BHBATHCA micas crumBadHA nepumx 100 aHiB
JKYBaHHA.

CriocTepiranucs BUMAJAKHA PELMAMBY iHIIGiTOPY (3 HM3BKUM THTPOM) TICJIA MEPEXO1y 3 OIHOro
npenapaty pexomOinanTHoro ®akropa VIII Ha iHWifl y namiedTiB, 0/ paHilwe MPOXOAUIH
JIIKYBaHHS, IPOTAroM Oinpue Hik 100 AHIB JTKYBaHHs, y SKMX B aHaMHe3i ¢ cTepiraBcs po3BMTOK
iHri6itopy.ToMy MOTPiOHO BECTH PETE/IbHE CHOCTEPEKCHHA 32 11 i NpeaMEE-PO3BHIKY
iHriGITOPIB Mic/s 3MIHM IPOJYKTY. A==
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3arajoM HeoOXiZIHO BECTH pETEIbHE CHIOCTEPEKEHHS 3a namnieHTaMu, sKi MPOXOJATH JIIKYBaHHS
peKOM61HaHTHHM dakropom 3ropranHs kposi VIII, ma mpeamer PO3BUTKY 1Hr161Top1B UIIXOM
MPOBE/ICHHs Bi/INOBi IHUX KIIiHIYHAX CIIOCTEPEKEHD i TabopaTopHUX aHanisis. SKio O4iKyBaHi piBHI
akTHBHOCTI (akropa VIII B mnasmi He aocAraioThes abo K KpOBOTEYAa HE KOHTPOJIOETHCS
BiJINOBIAHOIO /103010, HOTpi6HO BUKOHATH TeCT Ha IpUCyTHICTE paktopa VIII. ¥V nanieHTis 3 BUCOKUM
piBHEM 1HF161TOpa samicHa Tepamis daktopa VIII mMoxe 6yTH Hee(eKTHBHOK, TOMY MOTPIGHO
PO3IJISHYTH iHIII MOXIMBI MeTOIH JiKyBaHHS. Kypallid TakuX Mali€eHTiB MOBUHHA 3/1ICHIOBATUCH
JKapsMH 3 JOCBiZIOM Y JOIIsLA] 3a MallieHTaMu 3 reModirniero Ta iHridiropamu daxkropa VIII.

Vexnaonents noe si3auni 3 Kamemepuzayieto

Ko HeoOXiTHMI NeHTpanbHui BeHo3HMH npuctpiil (CVAD), mpucyTHi# pU3MK BHHUKHEHHS
CVAD-NIOB’13aHOr0 yCK/IaHEHHs BKTIOYalouM Micuesi indexilii, 6akrepiemiro i Tpom603 B Micui
KaTeTepu3alii.

Daxmopu, wo noe s3ami 3 O0ONOMINCHUMU DEYOSUHAMU

[Ticiis po3BeieHHs NikapchKoro 3aco0y mo MicTuts 0.45 Mmornb Hatpiro (10 Mr) Ha ¢nakon. Lle BapTo
BPAaXOBYBAaTH MallieHTaM, 11O [epeOyBalOTh Ha KOHTPOIILOBAHIN HATpi€BIH Ji€TI.

B intepecax NamnieHTiB PEKOMEH/IYEThCA 110 MOJKJIMBOCTI TIpH KOKHOMY BBEJIEHHI npenapaTy
AJIBEWT 3anucyBatu Ha3By i Homep cepii (maprii) npenapary Juis TOro mod miaATpUMYBaTH 3B 'I30K
Mi>K Malli€HTOM i MapTi€ko JIIKapchbKoro 3acody

3acmocysanns 6 nediampii.

3acTepeKeHHs Ta 3aX0/1K Ge3neKy JUIs AiTel He BIAPI3HAIOTHCS BIX TAKUX JUIA IOPOCIHX.
4.5 B3aemoisi 3 iHIIMMH JiKapCLKAMH 3aco6amu Ta iHnm popmu B3aeMoail
JlocTiKeHHS 100 B3aeMOZIT 3 AJIBEUT ne npoBoauimcs.

4.6 3acrocyBaHHs y nepioa BariTHOCTI Ta roAyBaHHs IPyAIo

Bupuenns BrumBy @axropy VIII Ha penpopyKTHBHICTb J1abOpaTOpHUX TBapHH HE MPOBOAMIIOCH.
BUXOIAYM 3 HM3BKOI YaCTOTH 3aXBOPIOBaHHS JKIHOK remodimieio A, BiACYTHiH JOCBII CTOCOBHO
Bukopucranns ®@axtopa VIII mix wac BariTHOCTI i rogysanHs rpyamo. Tomy ®axrop VIII cnix
BUKOPMCTOBYBATH I/l 4ac BariTHOCTI i rOyBaHHs IPY/IIO JHULIE, AKIIO € YiTKI TOKa3aHHs.

4.7 BouiMB HA 3IaTHICTH KEPyBaTH aBTOMO01/1eM 200 iHIIHMHA MeXaHi3MaMu
A,[[BEPIT HE BIIMBAE HA 3/IaTHICTb KEpYBaTH aBTOMOOUIEM ab0 iHIIMMHU MEeXaHi3MaMH.
4.8 ITo6ivni peakuii

Pezrome 3 beznexu

Kniniuni nocnimkenns 3 AJIBEMT ekmouae 418 10CiiukeHb OJHOTO 3aCTOCYBaHHS AJIBEUT B
3arajgpHOMY 06csA3i 93 moGiunnx peakuiit.HeGaxani no6iyni peakiii, 10 BUHUKAIOTH 3 YacTOIO
NepioAMUHICTIO, BUKIMKAIMA PO3BUTOK HeiTpaiisylounx aHTHTin jo ¢dakropa VIII (iHriGitopis),
rOJIOBHMH O17b 1 TMXOMAHKY.

TinepuyTnmBicTh aG0 anepriumi peakwii (1o MOKyTh BKIoYaTH HaGpsk KBiHke, 3y i no4epBOHIHHS
B Micui iHdy3ii, 03H06, MOYEPBOHIHHS, TeHEpaNi30BaHy KPOIMB AHKY, FOJIOBHHUIT OL1b, KPOIIUB’ AHKY,
rinoTeHsito, JeTaprilo, HyAOTy, HECIOKii, Taxikapailo, BaXKiCTh y rpyasx, GJIOBaHHS, XPHIIH)
criocTepiraaucs piko i AesKi BUMaJKH MOXKYTh IPOTPecyBaTh 110 rocTpoi aHadinakcii (BKIIOYaoun
IIOK).

PO3BMTOK aHTUTIA 10 Oinka MM abo XOM’SuKa MOXKYTh CIIOCTepira
rinepyyTiMBOCTI.
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V naiieHTiB 3 remodiniero A MOXYTh PO3BMHYTHUCSIHEHTPATiZYIOU agTuTina (inriéiropu) paxkropa
VIIL SIKumo BUHUKaIOTh TaKi iHri6iTopy, TO CTaH HE Gy/1e NpOSIBIATH 1OCTaTHBOT KJIiHiYHOT peaKuii.
V TaKuX BHITAJKaxX PeKOMEHIYEThCA 3B°I3aTHCH i3 crieniani30BaHUM LEHTPO reModinii.

Jlani w000 nobiuHux peaxyiu 6 mabauyi

V HacTynHil Tabmuui 2 nepeniveHi no6ivHi peakiii, sKi criocTepiranmcs y CoOHTaHHUX 3BiTax Npu
TIPOBE/IEHH KIIHIYHHX JOCIIIIKEHb. 3riZHO YACTOTH B IpyNax noGiuni peakuii BH3HAYCHI B IOPATKY
3HIDKEHHS CEPHO3HOCTI KIIHIYHOTO TPOSIBY 32 kacuikaliero CUCTEM OpraHiB MedDRA.

Kputepii OLiHKK 4aCTOTH PO3BUTKY no6iunoi peakiii MONIIAIOTECA Ha TyXke yacti (>1/10); 4acTi
(>1/100 po <1/10); neuacrti (>1/1000 mo <1/100); nooxuHoKi (>1/10000 go <1/1000) i pizKicHi

(<1/10000), Hepinomi (He MOKe OyTH OliHEeHa 32 HasBHUMH naHuMy) B MexaxX KOXKHOI Ipynu

qacTOTH YrpynoBaHHs, HebaxaHi epeKTH npe/CcTaBIeH] B MOPS/KY 3MEHIIEHHS BaXKOCT

Ta6auus 2 YacTora mobiuHmX peakuii y KIHIYHHX A0CTiKeHHsSIX Ta popMax CIIOHTAHHUX
3BITIB
Knac cucreMu Opramis Io6iuna peakuis Yacrora®
MedDRA
Ingexuii i 3apakeHHs ['pun HevacTi
napasuTamMu JIapuHTiT HeYacTi
Po3znaam KpOBOHOCHOI 1 ITpurnivyenHs PakTopy VIII®  |4acTi
AiMpaTHIHOI CUCTEMU Jlimdanrit He4acTi
Po3aau iMyHHOI CHCTEMHU AnabinakTHdHi peakuii HEeBiZIOMO
I'inepuyTIMBiCTB® HEB1IOMO
Poznaay HEpBOBOI CHCTEMHU ["onoBHuUi O11b 4acTi
3anamMopo4YeHHs HevacTi
Brpara CBiAOMOCTI HeyacTi
CuHKoOIa HevacTi
Tpemop HeyacTi
MirpeHb HevacTi
JTucre3is HeyacTi
Posnamu oprais 30py 3anajeHHs 04Yei HEeYacTi
CepueBi posiaau TIprcKOpeHHs CepLeOUTTH HeYacTi
CymuHHi po3fajiu 'ematoMu HeuacTi
I'inepemis 0044 He4acTl
Bainicts HeyacTi
Poznaay AMXaHHs, IPyaHOT JlucniHoe HevacTi
KJIITHHH 1 Me/liaCTUHAJIbHI
po3naau
1LnyHKoBo-KuIKoBi posnanu  |[iapes HevacTi
Binb B KUBOTI HE4acTi
Hynota HeyacTi
brroBaHHS HevacTi
VpakeHHs WIKIpH i MiKIpHOT CeepOix HeyacTi
TKaHUHU Bucun HevacTi
Iinepriapo3 HeyacTi
Kponup’sHKa HevacTi
3araibHi po3Naay Ta ypaxeHnHs | JInxomaHka 4acTi
Miclsl BBEJIEHHS [Tepudepruunuii HaOpsK HeyacTi——~
binp y rpyasx HeydcTi ( i
JTnckomdopt B 0671acTi rpy/iei Hq{laCTi A
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Ta6auns 2 YacTora noGivHAX peakuil y KIHIYHAX J0CTKEHHSX T2 pOpMaxX CIOHTAHHHX
3BITIB
Kiac cucTeMH oprasis IloGiuHa peakuis Yacrtora®
MedDRA
03100 HeyacTi
HeznyxaHHs HevacTi
CynvHHa reMaToMa B Micli HevacTi
BBE/ICHHS
Broma HEB110MO
Peakuiist B Miclli BBEIEHHS HEBIJOMO
Jluckomdopt HEBIOMO
AHanizu 36ibLIEeHHS KITBKOCTI HeyacTi
MOHOIIMTIB
3HMKeHH" PiBHA KOary/suii — |HeuacTi
daxTopa VIII
3HHM)KEHHS TIOKa3HHUKa HeyacTi
reMaTOKpUTY
AHOMAJIbHI pe3yJIbTaTh HeyacTi
n1abopaToOpHUX aHaJli3iB
TpaBmu, OTpy€eHHS Ta [TicnsmpouenypHi HeyacTi
VCKJIaJIHEHHS TIPY TTPOBE/ICHH] |YCKJIaJHeHHS
LEL R IlicnanpouenypHi reMoparii _ |HeyacTi
CTOpOHHI peakuii mij 9ac HevacTi
npoLeaypHU

a) PospaxoBaHO Ha OCHOBI 3arajJbHOI KiIbKOCTI XBOPHX, SIKI OTPUMYBaJIU AJIBEUT (418).

b) Hecnonisane 3HmKeHHs piBHA pakropa VIII sropranns KpOBi BifOy10¢s1 y OJJHOTO MalieHTa
nij yac 6Ge3nepepBHOT iHY3iT AJIBEMT nicns onepauiiinoro Brpydanss. (nicis 10-14 nuie).
ByB migTpuMylounii reMocTas Bech yac y Lpomy mepioi i pieHi dakrtopa VIII niasmu i
IBM/IKICTb KJIipeHCY MOBEPHYJMCA Ha BIAMOBIAHI 3HaueHHA Ha 15 jeHb micid ornepauii.
Ananis inri6itopa ®akropy VIII BUKOHaHMI MTic/s 3aBeplUeHHs Ge3nepepBHOT iHdys3ii 1 no
3aKiHYEHHIO J0CHiIKEeHHs Oy HeraTHBHUMMU.

¢) IloGiuni peakuii onucaHi y po3aiii HHXKYE.

Onuc okpemux nodIYHUX PeaKyiu

Pozeumox incioimopa

IIpo po3BUTOK iHriGiTopa y MALi€HTIB, IO TOMEPEIHBO JiKYBAIMCh i Ti, MO HE OTPUMYBAIH
nikyBaHHsA moBigomusiock. Jist AeTanbHOl iHpopMarii JMBHCH ITYHKT 5.1 (Papmakosorivyui
pnacTuBocTi) i 4.4 (Oco6mBi 3acTepexkeHHs 1 POTHIIOKA3aHHS 10 3aCTOCYBAHHS)

Hebaxcani nobiuni peaxyii 00 3anUuKi6 610 8UPOOHUY020 NPOYECy

229 MaIienTiB, WO MPOXOIMIM JTiKyBaHH:A GY/IH OLiHEH] Ha HAABHICTh AHTUTIN 10 GUIKOBHX KIITHH
Kuraiicbkoro xom’suka (CHO), 3 3 fKMX NOKasald CTATHYHO 3HAYYLly TEHJEHLIK0 B THTpax, 4
Bi0GpaKalOTh CTilKi Miku a6o TepexifHuii MiKOBMH MOTEHLIaN i OAMH MALIEHT MaB OJHOYAacHO
0OWM/IBA TOKA3HMKH, ale KOJHMX KIiHiYHMX cuMmrToMiB. 3 229 mauieHTiB, AKki Gy nepeBipeHi Ha
autuTiia 10 mumauux IgG, 10 mokasaqd CTaTHYHO 3HAYYIly TEHIEHLO 3pOCTaHHs, 2
MPOJEMOHCTPYBATH CTIHKMH IiK a00 nepexiHui MiKOBHi MoTeHLiall i OMH naiieyr MaB 0JTHOYaCHO
06uBa MoKa3HUKU. YOTHPH i3 IIMX MALi€HTIB OBIIOMHIIM PO OKPEMI BA
BHCHITH i JICIIO MiIBUIIEHY KiJIBKICTh €03MHO(IIB NPHITIOBTOPHUX
IPOJIYKTY.
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[inepyymaugicimbs

AJNeprivHiii THI peakuii BKI0Yae aHa(inakcito i IPOABILETHCS 3aIaMOPOUCHHAM, napacTe3isiMH,
BUCHIIOM, IOYEPBOHIHHAM, HAOPSIKOM 0614us, cBepOEKOM.

imu

OKpiM yTBOpeHHs iHriGiTOpiB Yy miTeil, WO paHille HE OTPUMYBAIH NiKyBaHH:, Ta YCKJIaJHEHHS
OB’ s13aHi 3 KaTeTepH3alliero, BLACYTHI BiKOBI BiIMiHHOCTI B TOGIUHMX peaKisX, sAKi OyaH1 Bi/JI3Ha4eHI
B KJTiHIUHMX JOCIIDKEHHSX.

TTogidomnenns npo hobiuni peaxyil

3BiTHiCTP MPO MOXJIMBI MOOIYHI peaxuii micjisi BBEACHHA NiKapchKOro 3aco0y Mae BaXJMBE
3payeHHs. Lle 103BOII€ TPOAOBKYBATH MOHITOpHHT GaJlaHCy KOPUCTI/pH3HKY nikapcbKoro 3acofy.
®axipii OXOpOHH 3/I0POB'S MPOCATH TOBIIOMIATH MPO Gyab-AKi MOXIHMBI MOGI4HI peaxuii yepes
HaIliOHAJIbHY CHCTEMY 3BiTHOCTI nepepaxosati B Jlonarky V.

4.9 Ilepeno3yBaHHs

BigcyTHi CUMIITOMM TIepe103yBaHHA peKkoMOiHaHTHUM (aKTOpOM koarysuii VIIL
5 ®APMAKOJIOI'TYHI BJACTUBOCTI

5.1 ®apmakoaHHAMIYHI BJIACTHBOCTI

dapmakoTepaneBTHIHa rpyra: aHTHreMoparidHi 3acodu: HakTopH 3ropTaHHs kposi VIII. Kox ATX:
B02BDO02.

®axrop VIII/@akropa Binnebpanna ckiazaeTbes 3 JBOX monekyn (Paxropa VIII i dakropa
Binne6panya) 3 pisHuMH (i3i0n0rT9IHUMA GYHKLIAMH. AJIBEWT micTuth pexomGinanTHuit PakTop
VIII 3ropranHs (OKTOKOT aibda), TJIKONpPOTEiH, Mo 6ioNori4HO eKBIBaJICHTHHH TJKONPOTEIHY
daxropa VIII B TOACEKi#H iasMmi.

OxTokor anbda e TIKOMpOTeiH, WO CKIAJAEThCA 3 2332 aMiHOKMCIOT 3 HpHOJIU3HOIO
moJexysspHoto macoio 280k/1a. I1pu iH(y3iliHOMY BBEIEHHI XBOPOMY Ha remodinito @akrop VIII
3B’ sa3yeThes 3 PaKTOPOM BinneGpana y cucTeMi KpOBOOOIry NalieHTa. Axrtueopanuii @axrop VIII
i€ Ak KodakTop s aKTMBOBaHOro daxkropa IX, NpUCKOPIOKYH TEPEeTBOPEHHS dakTtopa X Ha
axTiBoBanuil ®axTop X. AKTHBOBaHUH PaKTOp X 1epeTBOpIOE IPOTPOMOIH Y tpom6iH. ITicis uporo
TpoMGiH TepeTBoproe pibporen Ha (iGpun, i popmyeTbest GiGPUHOBUIM 3TYCTOK. Iemodinis A — ue
HoR’ SRAHMH 31 CTATTIO CIIAIKOBHIA PO3/1a/l 3rOpTaHHs KPOBI 4epes 3HMKeHi pieHi akTHBHOCTI PakTopa
VIIL, mo cnpuunsse nmpodysHi KpoBoTeui y cyriaobax, m’sizax abo BHYTpIilUHIX OpraHax, ski
BMHMKAIOTH CIIOHTAHHO a0 B Pe3yIbTaTi BUMAIKOBOT 260 xipypriusoi TpaBmu. PiBHi ®akTopa VIII
B [1a3Mi 30LIbLIYIOTBCA 3a JOMOMOIOIO 3aMiCHOT Teparii, 3aBJAKM AKil THMYACOBO KOPETYETbCA
nedirur dakropa i CXMIBHICTB 10 KpOBOTEUI.

PossuTok Inariditopa

IMyHOT'€HHICTb AJIBEWTY ouiHtoBanacs y [alieHTiB WO paHille OTpUMyBanu NiKyBaHHs. B xozi
KJIiHIYHHAX BUIIPOOYBaHb 3 AJIBEMT y 233 piteit i nopociux nauienTis [aity (Bikom 0-16 pokiB) i
popocni (ikoM crapuie 16)] 3 niarHo3oM Baxkkoi remodinii A (dpakrop VIII<1%) 3 mornepeaHiv
3aCTOCYBaHHAM KOHIEHTpaLliii (pakTopy VIII>150 nuiB a8 10poCHuX i AiTeil cTapmoro Biky i =50
qHiB s AiTeil <6 pOKiB, OJMH Malli€eHT NPOSBHB uu3bkuii THTp iHriGitopa (2.4 O B
MOM(biKOBAHOMY aHai3i Beresza) micist 26 JHIB MpUAOMY AJIBEWUT. Hacrynsi BUIpoOyBaHHS
iHri6itopy y UbOro mamieHTa Mmicjis BUXOAY 3 JOCHi/UKEHHs OynM HeraTWBHHMH. Y BCIX
NOCIIiIKEHHSAX, CepeHiA BIIUB AJIBEMT 6yB 97.0 1ui npuiomy npenapaty(aianasoH Bia 1 g0 709)
NS TalieHTiB, sKi paHille OTpUMYBAIH NiKyBaHHs. 3arajbHa 4acToTa PO3FUTKY OyIb-KOro
igri6itopa dakropa VIII (HU3bKUH 4K pucokuit) cknanae 0.4 % (13 233). : 2
feirin paHiu; E1
o'DVIII poseupac

ITo 2arepiieHHI HEKOHTPOJIBOBAHOTO nocripkenns 060103, 16 i3
He JIIKyBalIUCs 3 BaXKOIO remodinito A (®VIII <1%) monaiimefie

A ik
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inri6itopu @VIII: 7 (15.6%) 3a yMOBH po3pobiieHi iHriGiTOpH 3 BACOKMM THTPOM 19 (20%) 3a yMmoBH
po3po6eHo HU3bKHit THTP iHTriGiTOpa, 1 3 SIKMX TAKOXK KIaCH(iKylOThcs K TPaH3UTHHI iHTIGITOP.

daxTOpu pPHU3KKY, IOB'A3aHi 3 PO3BUTKOM inriGitopa B naHOMYy IOCHiUKEHHI, HE BKIHOUAKOUH
KapKka3bKoi HaliOHATLHOCTI, CiMelfHy icTopilo iHTi6iTOpIB | IHTEHCHBHE NiKyBaHHS Y BUCOKHX J103aX
nporsarom mepumx 20 O Y 20 NOCTiKYBaHUX, SKi HE MAJTH )KOJHOIO 3 LUX dakTopiB pU3UKY HE
6yJ10 HiSKOro PO3BHTKY iHribiTopa.

Bynu 3i6pani gani mo Inaykuii iMyHHOT tonepantrocti (IIT) y XBOopuX 3 iHribiTopamu. VY cy6-
JOCTi/KeHH] TOCTIKeHHs IiTeid, 10 paHille He npuiiMali npenapar 060103, IIT-npouenypu B 11
TAaKMX TAIi€HTIB OyIM 3aJ0KyMEHTOBaHi. PerpocrieKTHBHMI aHali3 Oy 3pobneHud y 30
nochimkennax Ha ITI (nocmimkenns 060703), a 36ip nanux 1o Peectpy e BEAETHCS.

V nocnimkenni 060201 1Bi JOBrOCTPOKOBI CXeMH nikyBanHs npodinakTUKu Oyiu 3icTaByieHi B 53
MalieHTiB, W0 paHime JiKyBalMCA: PEeXHM  JIO3yBaHHA  KepyBaBCAH iHIMBIYyaJIbHOIO
(apMaKoKiHETHKOIO (B Mexkax nianazony Bim 20 mo 80 MO daxropa VIII Ha Kr macu Tina 3
iHTepBasiamMu 7246 roJH, N=23) 3i CTaH1apTHUM npodiTaKTHYHKUM PEKUMOM J03YBAHHS (im 20 o
40 MO/Kr koxHi 48+6 rommn, n=30). PapMakOKiHETHKA KEPYETbCS PEKUMOM no3yBaHHA (Y
BiAmOBiAHOCTI 10 GOPMYIH) 3 METOIO MiATPUMKH (AKTOPy VIII Ha MiHiMansHOMY piBHI >1% Y

MiXK1030BOMY iHTepBaii 72 roxunu. [laHi poro J0CIDKCHHS NOKasyloTh, mo Apa npodirakTH4HI

PEXKMMH 103YBaHHS MOKHA MOPIBHATH 3 TOUKH 30pY 3MCHUICHHA IIBUKOCTI KpOBOTEUI.

€sponeiicbke MeanuHe ATEHTCTBO BiZIMOBHJIOCH BiJl 00OB'A3KY MOJATH pe3y/IbTaTH JIOCITIDKEHD 3
AJIBEWT y BCix miarpymnax neaiaTpu4Horo HaceyieHHs 3 remodiniero A (BpokeHui aediuut
dakropa VIII) B «Crumynsuii ImyHHOT TonepaHTHOCTI y MaiieHTiB 3 remodiniero A (BpOIKEHHI
nedirmt dakropa VIII), ki Bupodsim inriGitopu 1o daxropa VIII» i «iikyBaHHA T2 npodinakTrka
KpOBOTedi y NaieHTiB 3 reModinieio A (pomkenuii gedinut dakropa VIID)». (ImBuch myHKT 4.2
indopmallis a1 3aCTOCYBaHHA Y nemiaTpii)

5.2 ®apMaKoKiHeTHYHi BJIACTHBOCTI

Bci hapMakoKiHeTHYHi 10CIi/UKEHH 6ynu nposeseni 3 AIIBEUT y xBopux, mo paHimie JTiKyBaJIucs
BiZBaKKOI 1 TOMipHOT reModiil A (1104aTKOBHH pisenb dakropa VIII <2%). Ananis 3pasKiB IJ1a3MH
6yB IIPOBE/ICHMIA B LIEHTPaIbHIMH naGopaTopil 3a AOMOMOTOK OJHOPIBHEBOrO aHasizy.

B 3aranbHOMY 195 mali€HTiB 3 rocTporo remodiniero A (MoYaTKOBUM piens Qaxropa VIII<1%)
Hajand hapMaKOKiHeTHUHi MapamMeTpy, ki Oy BKJTIOYEHI IpM HAGOPi JaHHUX aHasli3y BiITOBIIHO
710 TIPOTOKOITY (hapMaKOKIHETHKH. Karteropii 1iporo anaisy s aitei (Big 1 micsans 1o < 2 pOKiB),
JtiTeit (Bia 2 40 <5 pokis), aiteit crapmoro Biky (in 5 g0 <12 poxir), mimmiTkie (Bix 12 10 <18 pokis)
i nopociux (18 pokiB i ctapuie) 6y BUKOPUCTaHI JUlsl y3arajlbHEHHS napameTpie hapMaKOKiHETHKH
, e Bik OyB BM3HaYeHMIl K BiK HA MOMEHT iHdy3ii.

Ta6auuns 3 3BeaeHHi 1aHi papMaKOKiHETHYHHX napameTpiB AJIBEHT y BikoBiii rpymi 3
TSIKKOI0 hopMOIo reModiii A (m04aTKOBHH pisenb dpaxropa VIII <1%)

[Tapametp (cepeaHe Hosounapomkeni | Jlit Hitn ITigmiTku JHopocni
3HaueHHSECTaHIapTHE (n=13) (n=30) | crapuoro Biky | (n=33) (n=109)
BiJIXMJICHHS) (n=18)

Bceroro AUC 1362.1 £ 1180.0 + | 1506.6 +£530.0 | 1317.1 + 1538.5 %
(MO * rop /ai) 311.8 432.7 438.6 519.1
Ckopuropase 22 % 0b 1.8+0.4 2005 2.1£0.6 22+0.6
IHKpeMeHTalbHe

BinHosyeHHS MU Cmax

(MO/nn B MO/kr)a

[Tepion HamiBpo3mamy 9.0£1.5 9.6+1.7

(rox)




293

MakcumaibHa 1105 £ 90.8 + 100.5 + 25.6 107.6 = 11132
KOHLIEHTpaIlis M1a3MH 30.2 19.1 27.6 27.1
[Micaa indys3ii (M/mn)

CepeHiil 4ac KUTTA 11.0£2.8 12.0+ 15.1+4.7 15.0+£5.0 | 162+6.1
(rox) r

O6esr 04+0.1 0.5+0.1 0.5+0.2 0.6+0.2 05202
po3noainy y

CrabinpbHOMY CTaHi

(mn/kr)

Knipenc (ma/ kr * 39+09 48+1.5 3.8x1.5 4110 36412
ron) J

2 06uncmoeThest AK (Cmax

€ MaKCHMAIBHIM TicHsindy3iifHiuM 3HaueHHAM daKkTopa VIII.

Besreka i remoctaThuHa e(heKTHUBHICTH AJIBEMT
NOKA3HMKaM y J10pOC/IHX MmalieHTiB. CKopuroBaHe Bl
(t;) Gy puGM3HO Ha 20% HIKYMUMH B MOJIO/UIAX ai
1110 MoKe GyTH 0GYMOBIICHO YaCTKOBO BiIOMUM 30inbLIE

B MOJIOIIMX TAaLli€HTIB.

— 6asoewii pisens pakropy VIII), po3zinenuit Ha 103y B MO / xr, ne Cmax

B IieiaTpUYHiN MOMmyaauil aHajoriyHa UMM
JHOBIEHHS 1 KiHIIEBUH TepioJl HalliBBUBEICHH
Teit (MeHILEe HDXK 6 POKiB), HIK Yy 10pOCIHX,
HHAM 00CATY [1a3MH Ha KiJIOrpaM Bary Tina

dapMakoKiHeTHYHI 1aHi narienTiB, wo gikysamcs AJIBEWMTowm Ha nanuii 1ac Bi/ICYTHI.

5.3 lokiniuni gani npo Gesnexky

JlokiHivHI JaHi He TNOKa3aln ocobauBoi Hebe3MneK
dapmakooriunoi 6e3neKt, TOKCHKOJIOTIL

TOKCHYHOCTI i FeHOTOKCHYHOCTI.

6 ®APMAKOJIOI'TYHI OCOBJIMBOCTI

6.1 CnucoK I0NOMIKHHX PeYOBHH

[Topomok:
ManiTon

Hatpito xyopua
[Nctnaun

Tperanosa

Kanp1io XJ10pua
TpomeTramoll

[Tomicopbat 80
['nmyTaTioH (BiZHOBIEHMU)

PoO34YHHHUK:

CrepunizoBaHa Bozia JUis iH'eKLiH

6.2 HecymicHicTh

rOCTpUX CTaHi

W Ui JIIOAWHH, 3acHOBAaHI Ha BHUBYEHHI
B, TOKCHYHOCTI MMOBTOPHUX 103, JIOKaJILHOT

[Ipu BiACYTHOCTI JaHHUX IIOJO cyMicHOCTI, 1ieii JiKapchKui 3aci0 He MOXKHa 3MillyBaTH 3 IHIIUMHA

NiKapChbKUMH 3aCO0aMH.
6.3 Tepmin nNpHIATHOCTI

2 pOKH.

[Micnst po3BesieHHs 3 MIKpOGiOJIOTidHOT TOYKM 30pY.
Heraiino. Ilpore, Oyna MpoAEMOHCTPOBaHA Ximiuga Ta dizuuHa cTabinBHiIgb MiCH

YIIaKOBKH IIPOTATOM 3 TOJIMH IPH temmneparypi 25 °C.

npenapar MOBUHEH O)TH BHKOPHCTaHWH
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[TpoTsAroM TEpMiHY MpUAAaTHOCTI NPH 36epiraHHi, mpenapaTr MOxKe 3GepiraTucs NpH KiMHATHIHA
temmneparypi (10 25°C) mpoTAromM OHOr0 nepiojy, IO He TIePeBUIIYE 6 micsis. [To 3aBeplIEHHIO 6
MicsLiB 30epiraHHs npu KiMHATHiii TeMrepaTypi MOBMHEH OyTH BKa3aHMil Ha KapTOHHIN YMaKOBLI.
IIpenapat He MOXHa MOBEPTATH 110 XOJIOAMIbHUKA 3HOBY.

6.4 OcobamBi 3an00iKHI 3aX01H A/ 30epiranHs

3GepiraTi B XOIOIMIBHUKY (2 °C-8°C).

He 3amMoOpoXyBaTH.

AJIBEMT 3 BAKCJDKEKT II npucToCyBaHHAM: 36epirati (1akoH npenapaty B 30BHiIIHIM KOPOOLI,
106 3aXMCTUTH BiJl CBITIA

AJIBEWT 3 BAKCJDKEKT III cuctemoio: 3Gepiraty 3anakoaHuii Giictep B 30BHIlIHIHA KOpOOL,
1106 3aXMUCTUTH Bill CBITIIA

VMOBH 36epiraHHs miciisi po3Be/ICHHS IHB. B po3aini 6.3.

6.5 Ilpuposa Ta BMiCT YNIAKOBKH

OjHa yrmaKoBKa MiCTUTh ()JIaKOH 3 IIOPOLIKOM, S MJI pO3UMHHAKA Y hIaKoHI (o6uzBa 3i ckna Tay I,
3aKpPUTi TyMOBMMHM NPOOKAMH 3 xjop6OyTrikayuyky. lIpenapar npe/ICTaB/ICHMI B O/IHIi 3 HACTYTIHIX
KoHpirypauii:

- AJIBEMT 3 BAKCJIDKEKT II npuCTOCYBaHHAM: KOJXKHA YIIAKOBKA MicTHTb (IIAaKOH 3
MopoIKoM, (hrakoH, IO MICTHTB 5 M PO3YHHHMKA 1 npucTpiil [Is  PO3UMHCHHA
BAKCJDKEKT II

- AJIBEWT 3 BAKCJDKEKT Il cicTeMolo: KOkHa YIIaKOBKA MiCTHTb TOTOBI 10 BUKOPUCTaHHA
BAKCJDKEKT 1II cuctemn B 3allakoBaHOMY Gaicrepi (prakoH NOPOLIKY i ¢nakoH, 1O
MICTHTB 5 MJI pO3YMHHHUKA, TIONEPEIHBO 3i0paHuii 3 CHCTEMOIO U5 pO3BE/IeHHS).

6.6 OcobmBi 3an00iKHI 32X01H 1JIsI yTHi3anii Ta iHHX pooiT
AJIBEWT npusHayeHuit 15 BHYTPIITHOBEHHOTO BBE/ICHHA micig po3BeIeHHs penapary.

Po3BejieHHil Po34KMH MOBHHEH OyTH OLiHEeHuH Bi3yaJbHO Ha BiJCYTHICTh TBEPAMX HaCTHHOK i/abo
3He0apBIIEHHS.

ITic/ pO3BE/ICHHs PO34MH NOBHHCH 6yTH uHCTHM, Ge36apBHUM i BiIbHM BiZl CTOPOHHIX JOMIIOK.
- Jlns BBE/ICHHS HEOOXIIHO 3aCTOCOBYBATH HaKOHEYHMK IINPHUIA.

- BUKOpUCTATH NPOTATOM TPBOX TO/IMH micis po3BeIeHHS.

- He 0X0JI0/PKYBaTH TIpenapar micJis po3BeCHHs.

- Byb-sKuil HEBUKOPUCTAHUH Mpenapar a0 cMiTTs Tpeda 3HUIMTH BiINOBIAHO 110 MiCLEeBHUX
BHMOT.

Po3BejieHHs 3 IPUCTPOEM BAKCJIDKEKT I1

- Jlna po3Be/ieHHs] BUKOPUCTOBYIOTh TiNBKK CTEpUIi30BaHy BOAY A iH’€eK1ili, B ynaKoBIi
nepen6adeHo MPUCTPIi 1A PO3BEACHH.

- He BUKOPMCTOBYBAaTH MPUCTPIii BAKCJDKEKT II, sKmio cTepuIbHHUHA Gap’ep cuctema abo
YIIaKOBKa IOMIKOJDKEHI a60 € iHIIi cTOpOHHI Je(eKTH.

- TloTpi6HO HOTPUMYBATHUCE NPABUII aCETITUKH.

1. Slkmo npenapaT 30epiraBcsi B XOJOIMIBHHK
PO3YMHHHUKOM 3 XOJIOIMIIbHHKA i Hexail BOHM JOCATHYT
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(6mm3bko 15 °C 125 °C).

2. PeTenbHO BUMMIATE PYKH 3 MUJIOM 1 TEIUIOKO BOJOIO.

Bupanite Kpumeykn 3 GIakoHiB 3 TOPOIIKOM Ta PO3YMHHHKOM.

4. OuuCTiTh NPOOKM 3a JONMOMOrOK TaMoHIB 3i crmptom. IlocTaBre (rakoHM Ha NIacKy
TIOBEPXHIO.

5. 3HiMiTh 3axucHe nokputTa 3 ynakoeku npucrocyBaHHa BAKCJDKEKT II, ne Topkarounch
BMicTy ynakoeku (mai. a). He Buiimaiite BAKCIDKEKTII 3 ynakoBky.

6. IlepeBepHiTh YNMAKOBKY i BCTaBTe MPO3OPUH IIACTHKOBMH 3yOeub y mpoOky ¢rakoHa 3
po3uMHHHKOM. BispMiTh ymakoeky 3a kpait i 3mimite if 3 BAKCIDKEKT II (man. b). He
Buaaiite cunii xosnauox 3 BAKCJDKEKT 1L

7. Jns po3BE/ICHHsS BHKOPHCTOBYIOTb TLIBKH CTEPHIBHY BOLY VIS iH’€KUiH i mpucTpiit s
pO3BeJIeHHs, WO NpeacTaBieHuiit B ynakoswi. IlepeepHite cuctemy 3 BAKCJUKEKT II,
NpUEAHAHOTO 10 (JIAKOHY 3 pPO3YMHHMKOM TaK, o0 (akoH OMMHMBCA Haj
NPUCTOCYBaHHAM. BcTapTe Ginuit macTUKOBMH 3yGeup y NpoOKy (IIakoHa 3 npernaparom
AJIBEWT. BakyyMm BTATHE PO3UMHHHUK Y ()IIaKOH 3 IIpenapaToM AJIBEWT (man. c).

8. OGepeXHO TepeMilaiiTe 10 MOBHOrO PO3YMHEHHs Npenapaty. BrieBHiTbes, w0 AJIBEUT
PO3YMHHUBCS MOBHICTIO, iHAKILE aKTHBHA PeUOBHHA HE NPOii/ie Yepe3 QinbTp NPUCTOCYBAHHS.
Ipenapar MBHMIKO pO3YMHAETLCS (3BHYANHO MeHIIe, Hixk 3a 1 xBumuny). [licis po3BeneHHs
PO3UMH NOBHHEH OYTH YMCTUM, [IPO30OPUM i BITBHUI Bill CTOPOHHIX TOMIIIOK.

Mau. a Maa. b Maua. C

W

Pozeenenns i3 cucreMoro BAKCJDKEKT II1

- He 3acTocoByBaTH, SKILO KpHUILKa Ha OJ1icTepi HE repMeTHYHA.

1. SIxumo npenapar 36epiraBcsi B X0J0UIbHUKY, Bi3bMITh AJIBEMT nopomok i akonu 3
PO3YMHHMKOM 3 XOJIOIM/IbHUKA | HeXail BOHM JOCATHYTh KiMHATHOT Temmneparypu ( 6J1u3bK0
15°C 125°).

2. PerenbHO BUMHIATE PYKH 3 MHJIOM i TEIUIOIO BOJOKO.

3. Binkpupatn AJIBEMT waxom BiakpyuysanHs kpuiuku. Butsrnite BAKCJDKEKT III 3
Oaicrepa.

4. Tlocrasre AJIBEUMT Ha nocKy NOBepXHIO 3 aMIlyjol0 [PO34MHHMKE (Man 1). ®nakonu 3
PO3UMHHHMKOM MalOTh CHHIO CTpiuky. He BigpuBaiiTe CHHiM KOBMayox, 1101(1/1 He Oynere
npoiHGOpPMOBaHi 10 KiHL.

5. OpHOIO pYyKOIO TPUMAKOH AJIBEUT B cucremi BAKCJIKEKT 1II, mMiuHo HaTUcHiTh Ha
(nakoH po3uMHHHMKA 3 iHWIOro GOKY 10 THX Mip, IOKK CHCTEMa TIOBHICTIO HE 3pyHHYETBCS, 1
PO3YMHHUK CTikatume y (raakoH 3 AJIBEUT (Man. 2). He HaxunsiiTe cHCTEMY INOKH
niepesiaya He Oy/ie 3aBEPLIEHOXO.

6. TlepexoHaiitech, 10 Mepejada po3YMHHMKA 3aBeplieHa. OOepeXHO NOKPYTH, TOKH BCA
pedoBUHAa He pO3YMHHUTHCA. IlepexoHaiTech, MmO TMOPOLIOK AJIBEWT nosnicTio
PO3YMHSETLCS, B IHIIOMY BHIAJKy HE BECh PO3UMHEHMH po3uMH Oyne MPOXO/MTH Hepes
GineTp mpuctporo. [Ipenapar MWBUIKO POZYUHAETCA (JK IIPABUIIO, 11 HI)K BELXBI/IHHH)’)

[Ticyia po3Be/ieHHs PO3UMH MOBUHEH OYTH YUCTHM, TIPO3OPUM 4
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3acTOCYBaHHS
JloTprMYiiTeCh IPABUIT aCETITUKH

Jlikapchki 3aco0u Ul MapeHTepalbHOrO 3aCTOCYBAaHHA, TMIOBUHHI TEpeBIpATHCh Ha HAABHICTH
TBEpAMX YaCTOUOK, Ge3rocepe/iHbo, A0 BUKOPHCTAHHS, SKIIO Le  J03BOIAE PO3HIH i KOHTeHHep.
[TOBMHEH 3aCTOCOBYBATHCH TUIBKH MPO30pHH i Ge30apBHIHA pO3UMH.

1. Biaxpwuii cHHIH KOBIA4YoOK 3 BAKCJDKEKT II/ BAKCJUKEKT I11. He nabupaiite noBiTps Y
mnpuy. [IprenaiTe mnpyi 10 BAKCJDKEKT 1I// BAKCJDKEKT II1.

2. TlepepepHiTh cucTeMy ((J1aKoH 3 KOHICHTPAaTOM Mae€ 6yTtr 3Bepxy). HabepiTh KOHIEHTpPAT Y

LINPHIL, TIOBUILHO MOTATHYBLIX MOPLICHb.

Bix’eaHaiiTe IIMPHUII.

4. TlpueaHaiiTe METEJIMK TOJKH 0 IMpULA. BeeniTh BHYTpiliHbOBeHHO. [IpenapaTr MoxHa
BBOAMTH 31 wBMAKicTIo He Oimpme 10 MII 32 XBHIMHY. Ilepen Ta mix 4ac BBEJICHHA
npenapary AJIBEWT TpeGa BUMipIOBaTH 4acTOTY MYJIbCY. [IoBMHHO CTaTUCA CYTTEBE
MiJBUIIEHHS YacTOTH MYJIbCY, WO 3BUYaiHO WIBMIAKO MHHA€E IpH 3HUKEHHI LIBUIKOCTI
BBEJICHHSA a60 THMYAaCOBOMY IIepepUBaHHi iH’ €KLl (IMBUCH ITynkr 4.4 1 4.8).

7. BJACHHUK PEE€CTPAIIMHOI O IIOCBITYEHH

(%)

bakcrep AI'

[naycrpimTpacce 67

A-1221 Binenb

ABCTpid

8. HOMEP PEECCTPAIIIMHOI'O TOCBITYEHHS (b)
EU/1/03/271/001

EU/1/03/271/011

9. JATA IEPIIOI PEECTPAIII / IEPEPE€CTPAIII

Jlata niepiioro Jinensysanns: 2 6epesus 2004
Jlata ocranHix 3MiH: 2 Gepesns 2014

10 JATA OCTAHHBLOT'O IEPETJISAAY TEKCTY
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ADVATE 2000 IU powder and solvent for solution for injection.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains nominally 2000 IU human coagulation factor VIII (rDNA), octocog alfa. ADVATE
contains approximately 400 TU per ml of human coagulation factor VIII (rDNA), octocog alfa after
reconstitution.

The potency (International Units) is determined using the European Pharmacopoeia chromogenic
assay. The specific activity of ADVATE is approximately 4,000-10,000 [U/mg protein.

Octocog alfa (human coagulation factor VIII (rDNA)) is a purified protein that has 2332 amino acids.
It is produced by recombinant DNA technology in Chinese hamster ovary (CHO) cells. Prepared
without the addition of any (exogenous) human- or animal-derived protein in the cell culture process,
purification or final formulation.

Excipients with known effect.:
0.45 mmol sodium (10 mg) per vial.

For the full list of excipients, see section 6.1.

3, PHARMACEUTICAL FORM
Powder and solvent for solution for injection.
Powder: White to off-white friable powder.
Solvent: Clear and colourless solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Treatment and prophylaxis of bleeding in patients with haemophilia A (congenital factor VIII
deficiency). ADVATE is indicated in all age groups.

4.2  Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and with resuscitation support immediately available in case of anaphylaxis.

Posology
The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency,

on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII is expressed in International Units (IU), which are related to the
WHO standard for factor VIII products. Factor VIII activity in plasma is expressed either as a
percentage (relative to normal human plasma) or in IUs (relative to the international standard for
factor VIII in plasma).

One International Unit (IU) of factor VIII activity is equivalent to that quantity of factor VIII in
of normal human plasma.
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On demand treatment

The calculation of the required dose of factor VIII is based on the empirical finding that 1 [U factor
VIII per kg body weight raises the plasma factor VIII activity by 2 TU/dl. The required dose is
determined using the following formula:

Required units (IU) = body weight (kg) x desired factor VIII rise (%) x 0.5

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table 1 can
be used to guide dosing in bleeding episodes and surgery:

Table 1 Guide for dosing in bleeding episodes and surgery

Degree of haemorrhage/type Factor VIII level Frequency of doses (hours)/duration
of surgical procedure required (% or 1U/dl) of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20 -40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the

age of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.

More extensive haemarthrosis, 30 - 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the
age of 6) for 3 — 4 days or more until
pain and acute disability are resolved.

Life threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the
age of 6) until threat is resolved.

Surgery
Minor 30 - 60 Every 24 hours (12 to 24 hours for
Including tooth extraction. patients under the age of 6), at

least 1 day, until healing is achieved.
Major 80 — 100 Repeat injections every 8 to 24 hours

(pre- and postoperative) | (6 to 24 hours for patients under the
age of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (1U/dl).

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

During the course of treatment, appropriate determination of plasma factor VIII levels is advised to
guide the dose to be administered and the frequency of repeated injections. In the case of major
surgical interventions in particular, precise monitoring of the substitution therapy by means of plasma
factor VIII activity assay is indispensable. Individual patients may vary in their response to factor
VIII, achieving different levels of in vivo recovery and demonstrating different half-lives.

Prophylaxis
For long-term prophylaxis against bleeding in patients with severe haemophilia A, the ugq
are 20 to 40 IU of factor VIII per kg body weight at intervals of 2 to 3 days. '
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Paediatric population

For on demand treatment dosing in paediatric patients (0 to 18 years of age) does not differ from adult
patients. In patients under the age of 6, doses of 20 to 50 IU of factor VIII per kg body weight 3 to 4
times weekly are recommended for prophylactic therapy.

Method of administration
ADVATE should be administered via the intravenous route. In case of administration by a non health
care professional appropriate training is needed.

The rate of administration should be determined to ensure the comfort of the patient up to a maximum
of 10 ml/min.

After reconstitution, the solution is clear, colourless, free from foreign particles and has a pH
of 6.7 to 7.3.

For instructions on reconstitution of the medicinal product before administration, see section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or to mouse or
hamster proteins.

4.4  Special warnings and precautions for use

Hypersensitivity
Allergic type hypersensitivity reactions, including anaphylaxis, have been reported with ADVATE.

The product contains traces of mouse and hamster proteins. If symptoms of hypersensitivity occur,
patients should be advised to discontinue use of the product immediately and contact their physician.
Patients should be informed of the early signs of hypersensitivity reactions including hives,
generalised urticaria, tightness of the chest, wheezing, hypotension and anaphylaxis.

In case of shock, standard medical treatment for shock should be implemented.

Inhibitors

The formation of neutralising antibodies (inhibitors) against factor VIII is a known complication in the
management of individuals with haemophilia A. These inhibitors are usually IgG immunoglobulins
directed against the factor VIII procoagulant activity, which are quantified in Bethesda Units (BU) per
ml of plasma using the modified assay. In patients who develop inhibitors to factor VIII, the condition
may manifest itself as an insufficient clinical response. In such cases, it is recommended that a
specialised haemophilia centre be contacted. The risk of developing inhibitors is correlated to the
extent of exposure to factor VIII, the risk being highest within the first 20 exposure days, and to other
genetic and environmental factors. Rarely, inhibitors may develop after the first 100 exposure days.

Cases of recurrent inhibitor (low titre) have been observed after switching from one factor VIII
product to another in previously treated patients with more than 100 exposure days who have a
previous history of inhibitor development. Therefore, it is recommended to monitor all patients
carefully for inhibitor occurrence following any product switch.

In general, all patients treated with coagulation factor VIII should be carefully monitored for the
development of inhibitors by appropriate clinical observations and laboratory tests. If the expected
factor VIII activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitor presence should be performed. In patients with high levels of

inhibitor, factor VIII substitution therapy may not be effective and other therapeutic optiong should be ..

e

considered. The management of such patients should be directed by physicians with expefyence ithe«pai,
care of patients with haemophilia and factor VIII inhibitors. //q\
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Catheter-related complications in treatment
If central venous access device (CVAD) is required, risk of CVAD-related complications including
local infections, bacteremia and catheter site thrombosis should be considered.

Excipient related considerations
After reconstitution this medicinal product contains 0.45 mmol sodium (10 mg) per vial. To be taken
into consideration by patients on a controlled sodium diet.

It is strongly recommended that every time ADVATE is administered to a patient, the name and batch
number of the product are recorded in order to maintain a link between the patient and the batch of the
medicinal product.

Paediatric population:
The listed warnings and precautions apply to both adults and children.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed with ADVATE.

4.6  Fertility, pregnancy and lactation

Animal reproduction studies have not been conducted with factor VIII. Based on the rare occurrence
of haemophilia A in women, experience regarding the use of factor VIII during pregnancy and
breast-feeding is not available. Therefore, factor VIII should be used during pregnancy and breast-
feeding only if clearly indicated.

4.7 Effects on ability to drive and use machines

ADVATE has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Clinical studies with ADVATE included 418 subjects with at least one exposure to ADVATE

reporting in total 93 adverse drug reactions (ADRs). The ADRs that occurred in the highest frequency
were development of neutralising antibodies to factor VIII (inhibitors), headache and fever.

Hypersensitivity or allergic reactions (which may include angioedema, burning and stinging at the
infusion site, chills, flushing, generalised urticaria, headache, hives, hypotension, lethargy, nausea,
restlessness, tachycardia, tightness of the chest, tingling, vomiting, wheezing) have been observed
rarely and may in some cases progress to severe anaphylaxis (including shock).

Development of antibodies to mouse and/or hamster protein with related hypersensitivity reactions
may be observed.

Patients with haemophilia A may develop neutralising antibodies (inhibitors) to factor VIIL If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases, it
is recommended that a specialised haemophilia centre be contacted.

Tabulated summary of adverse reactions

The following table 2 provides the frequency of adverse drug reactions in clinical trials and from
spontaneous reporting. The table is according to the MedDRA system organ classification (SOC and
Preferred Term Level).
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Frequency categories are defined according to the following convention: very common (> 1/10),
common (> 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100), rare (= 1/10,000 to < 1/1,000), very
rare (< 1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, undesirable effects are presented in order of decreasing seriousness.

Table 2 Frequency of adverse drug reactions (ADRs) in clinical trials and from spontaneous reports
MedDRA Standard System Organ Class Adverse reaction Frequency”
Infections and infestations Influenza Uncommon

Laryngitis Uncommon
Blood and lymphatic system disorders Factor VIII inhibition® Common
Lymphangitis Uncommon
Immune system disorders Anaphylactic reaction Not known
Hypersensitivity* Not known
Nervous system disorders Headache Common
Dizziness Uncommon
Memory impairment Uncommon
Syncope Uncommon
Tremor Uncommon
Migraine Uncommon
Dysgeusia Uncommon
Eye disorders Eye inflammation Uncommon
Cardiac disorders Palpitations Uncommon
Vascular disorders Haematoma Uncommon
Hot flush Uncommon
Pallor Uncommon
Respiratory, thoracic and mediastinal Dyspnoea Uncommon
disorders
Gastrointestinal disorders Diarrhoea Uncommon
Abdominal pain upper Uncommon
Nausea Uncommon
Vomiting Uncommon
Skin and subcutaneous tissue disorders Pruritus Uncommon
Rash Uncommon
Hyperhidrosis Uncommon
Urticaria Uncommon
General disorders and administration site Pyrexia Common
conditions Peripheral oedema Uncommon
Chest pain Uncommon
Chest discomfort Uncommon
Chills Uncommon
Feeling abnormal Uncommon
Vessel puncture site haematoma Uncommon
Fatigue Not known
Injection site reaction Not known
Malaise Not known
Investigations Monocyte Count increased Uncommon
Coagulation factor VIII level decreased” Uncommon
Haematocrit decreased Uncommon
Laboratory test abnormal Uncommon
Injury, poisoning and procedural Post procedural complication Uncommon
complications Post procedural haemorrhage Uncommon
Procedural site reaction Uncommon

a) Calculated based on total number of patients who received ADVATE (418).

b)  The unexpected decrease in coagulation factor VIII levels occurred in one patient during

continuous infusion of ADVATE following surgery (postoperative days 10-14). Haemo, ta51s »
was maintained at all times during this period and both plasma factor VIII levels and
rates returned to appropriate levels by postoperative day 15. Factor VIII inhibi
performed after completion of continuous infusion and at study terminagi
c) ADR explained in the section below.
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Description of selected adverse reactions

Inhibitor Development

Inhibitor development in previously treated patients (PTPs) and in previously untreated patients
(PUPs) has been reported. For details refer to sections 5.1 (Pharmacological properties) and 4.4
(Special warnings and precautions for use).

ADRs specific to residues from the manufacturing process

Of the 229 treated patients who were assessed for antibodies to Chinese hamster ovary (CHO) cell
protein, 3 showed a statistically significant upward trend in titres, 4 displayed sustained peaks or
transient spikes and one patient had both but no clinical symptoms. Of the 229 treated patients who
were assessed for antibodies to murine IgG, 10 showed a statistically significant upward

trend, 2 displayed a sustained peak or transient spike and one patient had both. Four of these patients
reported isolated events of urticaria, pruritus, rash, and slightly elevated eosinophil counts amongst
repeated exposures to the study product.

Hypersensitivity

Allergic type reactions include anaphylaxis and have been manifested by dizziness, paresthesias, rash,
flushing, face swelling, urticaria, and pruritus.

Paediatric population
Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in ADRs were noted in the clinical studies.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

No symptoms of overdose with recombinant coagulation factor VIII have been reported.

5.  PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: antihaemorrhagics, blood coagulation factor VIII. ATC code: B02BD02.

The factor VIII/von Willebrand Factor complex consists of two molecules (factor VIII and von
Willebrand Factor) with different physiological functions. ADVATE contains recombinant
coagulation factor VIII (octocog alfa), a glycoprotein that is biologically equivalent to the factor VIII
glycoprotein found in human plasma.

Octocog alfa is a glycoprotein consisting of 2332 amino acids with an approximate molecular mass

of 280 kD. When infused into a haemophilia patient, octocog alfa binds to endogenous von Willebrand
Factor in the patient’s circulation. Activated factor VIII acts as a Cofactor for activated Factor IX,
accelerating the conversion of Factor X to activated Factor X. Activated Factor X converts
prothrombin to thrombin. Thrombin then converts fibrinogen into fibrin and a clot can be formed.
Haemophilia A is a sex-linked hereditary disorder of blood coagulation due to decreased levels of
factor VIII activity and results in profuse bleeding into joints, muscles or internal organs, either
spontaneously or as a result of accidental or surcvical trauma. The plasma levels of factor VIII gte

deficiency and correction of the bleeding tendency.
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Inhibitor Development

The immunogenicity of ADVATE was evaluated in previously treated patients. During clinical trials
with ADVATE in 233 paediatric and adult patients [paediatric patients (age 0 —16 years) and adult
patients (age over 16 years)] diagnosed with severe haemophilia A (factor VIII < 1%), with previous
exposure to factor VIII concentrates > 150 days for adults and older children and > 50 days for
children < 6 years of age, one patient developed a low-titre inhibitor (2.4 BU in the modified Bethesda
assay) after 26 exposure days to ADVATE. Follow-up inhibitor tests in this patient after withdrawal
from the study were negative. Across all studies, median exposure to ADVATE was 97.0 exposure
days per subject (range 1 to 709) for previously treated patients. The overall incidence of any factor
VIII inhibitor development (low or high) was 0.4% (1 of 233

In the completed uncontrolled study 060103, 16 out of 45 (35.6%) of previously untreated patients
with severe haemophilia A (FVIII < 1%) and at least 25 EDs to FVIII developed FVIII inhibitors:
7 (15.6%) subjects developed high-titre inhibitors and 9 (20%) subjects developed low-titre
inhibitors, 1 of which was also classified as a transient inhibitor.

Risk factors related to inhibitor development in this study included non-Caucasian ethnicity, family
history of inhibitors and intensive treatment at high dose within the first 20 EDs. In the 20 subjects
who had none of these risk factors there was no inhibitor development.

Data on Immune Tolerance Induction (ITI) in patients with inhibitors have been collected. Within -
a sub-study of PUP-study 060103, ITI-treatments in 11 PUPs were documented. Retrospective chart
review was done for 30 subjects on ITI (study 060703) and collection of Registry data is on-going.

In study 060201 two long-term prophylaxis treatment schemes have been compared in 53 PTPs: an
individualized pharmacokinetic guided dosing regimen (within a range of 20 to 80 IU of factor VIII
per kg body weight at intervals of 72 + 6 hours, n=23) with a standard prophylactic dosing regimen

(20 to 40 IU/kg every 48 +6 hours, n=30). The pharmacokinetic guided dosing regimen (according to a
specific formula) was targeted to maintain factor VIII trough levels > 1% at the inter-dosing interval of
72 hours. The data from this study demonstrate that the two prophylactic dosing regimens are
comparable in terms of reduction of bleeding rate.

The European Medicines Agency has waived the obligation to submit the results of studies with
ADVATE in all subsets of the paediatric population in haemophilia A (congenital factor VIII
deficiency) in "Immune Tolerance Induction (ITI) in patients with haemophilia A (congenital factor
VIII deficiency) who have developed inhibitors to factor VIII" and "treatment and prophylaxis of
bleeding in patients with haemophilia A (congenital factor VIII deficiency)". (see section 4.2 for
information on paediatric use).

5.2 Pharmacokinetic properties

All pharmacokinetic studies with ADVATE were conducted in previously treated patients with severe
to moderately severe haemophilia A (baseline factor VIII <2%). The analysis of plasma samples was
conducted in a central laboratory using a one-stage clotting assay.

A total of 195 subjects with severe haemophilia A (baseline factor VIII < 1%) provided PK parameters
that were included in the Per-Protocol PK analysis set. Categories of these analyses for infants (1
month to <2 years of age), children (2 to <5 years of age), older children (5 to <12 years of age),
adolescents (12 to <18 years of age), and adults (18 years of age and older) were used to summarize
PK parameters, where age was defined as age at time of PK infusion.

Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)
Parameter (mean + Infants Children Older Children Adolescents
standard deviation) (n=5) (n=30) (n=18) (n=33)
Total AUC 1362.1 = 1180.0 = 1506.6 +£530.0 | 1317.1=438.6
(IU*-h/dl) 311.8 432.7 mr——
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Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)

Parameter (mean + Infants Children Older Children Adolescents Adults
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109)
Adjusted 22406 1.8+04 20+0.5 2:1+0.6 22+0.6
Incremental
Recovery at Cmax
(IU/dL per IU/kg)*
Half-life (h) 9.0+1.5 9.6+1.7 11.8+3.8 12.1+3.2 12.9+4.3
Maximum Plasma 110.5+ 90.8+19.1 100.5+25.6 107.6 +27.6 111.3+27.1
Concentration Post 30.2
Infusion (IU/dI)
Mean Residence 11.0+£2.8 12.0+2.7 15.1 4.7 15.0£5.0 16.2+6.1
Time (h)
Volume of 04+0.1 0.5+0.1 0.5+0.2 0.6+0.2 0.5+0.2
Distribution at
Steady State (dl/kg)
Clearance (ml/kg*h) 39+0.9 48+1.5 3.8 1.5 41+1.0 3.61.2

® Calculated as (Cmax - baseline Factor VIII) divided by the dose in IU/kg, where Cmax is the maximal post-
infusion Factor VIII measurement.

The safety and haemostatic efficacy of ADVATE in the paediatric population are similar to that of
adult patients. Adjusted recovery and terminal half-life (t,;) was approximately 20% lower in young
children (less than 6 years of age) than in adults, which may be due in part to the known higher plasma
volume per kilogram body weight in younger patients.

Pharmacokinetic data with ADVATE on previously untreated patients are currently not available.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on studies of safety pharmacology, acute
toxicology, repeated dose toxicity, local toxicity and genotoxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Powder

Mannitol

Sodium chloride
Histidine

Trehalose

Calcium chloride
Trometamol
Polysorbate 80
Glutathione (reduced)

Solvent
Sterilised water for injections

6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products or solvents.
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6.3  Shelf life
2 years.

After reconstitution, from a microbiological point of view, the product should be used immediately.
However, chemical and physical in-use stability has been demonstrated for 3 hours at 25 °C.

During the shelf life, the product may be kept at room temperature (up to 25 °C) for a single period not
exceeding 6 months. The end of the 6 months storage at room temperature should be recorded on the
product carton. The product may not be returned to refrigerated storage again.

6.4 Special precautions for storage

Store in a refrigerator (2 °C — 8 °C).

Do not freeze.

ADVATE with BAXJECT II device: Keep the product vial in the outer carton in order to protect from
light.

ADVATE in BAXJECT III system: Keep the sealed blister in the outer carton in order to protect from
light.

For storage conditions after reconstitution of the medicinal product, see section 6.3.
6.5 Nature and contents of container

Both the powder vial and the vial containing 5 ml solvent are of type I glass closed with chlorobuty]
rubber stoppers. The product is provided in one of the following configurations:

- ADVATE with BAXJECT II device: Each pack contains a powder vial, a vial containing 5 ml
solvent and a device for reconstitution (BAXJECT II).

- ADVATE in BAXJECT III system: Each pack contains a ready to use BAXJECT III system in
a sealed blister (the powder vial and the vial containing 5 ml solvent are preassembled with the
system for reconstitution).

6.6  Special precautions for disposal and other handling

ADVATE is to be administered intravenously after reconstitution of the product.

The reconstituted solution should be inspected visually for any foreign particulate matter and/or
discoloration.

After reconstitution the solution should be clear, colourless and free from foreign particles.

Do not use solutions that are cloudy or have deposits.

- For administration the use of a luer-lock syringe is required.

- Use within three hours after reconstitution.

- Do not refrigerate the preparation after reconstitution.

- Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Reconstitution with the BAXJECT II device

- For reconstitution use only the sterilised water for injections and the reconstitution device
provided in the pack.

- Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
shows any sign of deterioration.

- Aseptic Technique should be used

from the refrigerator and let them reach room temperature (between 15 °C and 25 °
2 Wash your hands thoroughly using soap and warm water.
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Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the
inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II
device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.
Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).
Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

Fig. b Fig. c
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Reconstitution with the BAXJECT III system

Do not use if the lid is not completely sealed on the blister

If the product is still stored in a refrigerator, take the sealed blister (contains powder and solvent
vials preassembled with the system for reconstitution) from the refrigerator and let it reach room
temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Open the ADVATE package by peeling away the lid. Remove the BAXJECT III system from
the blister.

Place the ADVATE on a flat surface with the solvent vial on top (Fig. 1). The solvent vial has a
blue stripe. Do not remove the blue cap until instructed in a later step.

With one hand holding the ADVATE in the BAXJECT III system, press down firmly on the
solvent vial with the other hand until the system is fully collapsed and the solvent flows down
into the ADVATE vial (Fig. 2). Do not tilt the system until the transfer is complete.

Verify that the solvent transfer is complete. Swirl gently until all material is dissolved. Be sure
that the ADVATE powder is completely dissolved, otherwise not all reconstituted solution will
pass through the device filter. The product dissolves rapidly (usually in less than 1 minute).
After reconstitution the solution should be clear, colourless and free from foreign particles.
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Administration
Use Aseptic Technique

Parenteral medicinal products should be inspected for particulate matter prior to administration,
whenever solution and container permit. Only a clear and colourless solution should be used.

1 Remove the blue cap from BAXJECT II / BAXJECT III. Do not draw air into the syringe.
Connect the syringe to BAXJECT II/ BAXJECT III.

2L Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly.

Disconnect the syringe.

4. Attach a butterfly needle to the syringe. Inject intravenously. The solution should be
administered slowly, at a rate as determined by the patient’s comfort level, not to exceed 10 ml
per minute. The pulse rate should be determined before and during administration of ADVATE.
Should a significant increase occur, reducing the rate of administration or temporarily
interrupting the injection usually allows the symptoms to disappear promptly (see
sections 4.4 and 4.8).
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Detailed information on this medicinal product is available on the website of the European
Agency http://www.ema.europa.eu.
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